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Competences and guarantees

DEKRA Testing and Certification is a testing labtorg accredited by the National Accreditation Bo@NAC -
Entidad Nacional de Acreditacion), to perform tbst$ indicated in the Certificate No. 51/LE 147.

DEKRA Testing and Certification is a laboratory v measurement facility in compliance with theuisgments of
Section 2.948 of the FCC rules and has been add#get tlist of facilities whose measurements datahei accepted
in conjuction with applications for Certificationnder Parts 15 or 18 of the Commission's Rules. dRadjion
Number: 720267.

In order to assure the traceability to other naticand international laboratories, DEKRA Testingl &ertification
has a calibration and maintenance program for @asarement equipment.

DEKRA Testing and Certification guarantees theatdlity of the data presented in this report, whighhe result of
the measurements and the tests performed to timeuteler test on the date and under the condititaiedson the
report and, it is based on the knowledge and teahffiacilities available at DEKRA Testing and Chcttion at the
time of performance of the test.

DEKRA Testing and Certification is liable to theetlt for the maintenance of the confidentialityadifinformation
related to the item under test and the resultbefdst.

The results presented in this Test Report apply tithe particular item under test establishethis document.

IMPORTANT: No parts of this report may be reproduced or qliotgt of context, in any form or by any means,
except in full, without the previous written persien of DEKRA Testing and Certification.

General conditions

1. This report is only referred to the item thas adergone the test.

2. This report does not constitute or imply onatsn an approval of the product by the Certificatidadies or
competent Authorities.

3. This document is only valid if complete; no frteproduction can be made without previous emithermission of
DEKRA Testing and Certification.

4. This test report cannot be used partially dulhfor publicity and/or promotional purposes watlt previous written
permission of DEKRA Testing and Certification ahe Accreditation Bodies.

Uncertainty
Uncertainty (factor k=2) was calculated accordimghie DEKRA Testing and Certification internal dotant PODTO000.
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Usage of samples
Samples undergoing test have been selectethéylient.

Sample S/01 is composed of the following elements:

Description Model Serial N°© Date of reception

Control N°

52844B/013 Portable terminal HTT-500-2 1PR001632G8EX 2017-03-09
(NYPB-48)

52844B/027 Antenn®/4 300-00498 2017-03-09

52844B/022 Remote speaker microphone 300-00733 2017-03-09

52844B/032 Earpiece 300-00564 2017-03-09

1. Sample S/01 has undergone the test(s).
All radiated tests indicated in appendix A.

Sample S/02 is composed of the following elements:

Control N° Description Serial N° Date of reception

52844B/013 Portable terminal HTT-500-2 1PR001632G8E 2017-03-09
(NYPB-48)

52844B/026 Antenna/2 300-01938 2017-03-09

52844B/022 Remote speaker microphone 300-00733 2017-03-09

52844B/032 Earpiece 300-00564 2017-03-09

1. Sample S/02 has undergone the test(s).
All radiated tests indicated in appendix A.

Sample S/03 is composed of the following elements:

Control N° Description Serial N° Date of reception
52844B/013 Portable terminal HTT-500-2 1PR001632G8E 2017-03-09
(NYPB-48)
52844B/026 Antenna/2 300-01938 2017-03-09
52844B/033 RAC 2 Wire kit acoustic tube 300-01628 2017-03-09
earhanger
1. Sample S/03 has undergone the test(s).
All radiated tests indicated in appendix A.
Report No: (NIE)
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Sample S/04 is composed of the following elements:

Control N° Description Serial N° Date of reception
52844B/013 Portable terminal HTT-500-2 1PR0O01632G8E 2017-03-09
(NYPB-48)
52844B/026 Antenna/2 300-01938 2017-03-09
52844B/033 RAC 2 Wire kit acoustic tube 300-01628 2017-03-09
earhanger

1. Sample S/04 has undergone the test(s).

All radiated tests indicated in appendix A.

Sample S/05 is composed of the following elements:

Control N° Description Model Serial N°© Date of reception

52844B/013 Portable terminal HTT-500-2 1PR001632G8EX 2017-03-09
(NYPB-48)

52844B/027 Antenna/4 300-00498 2017-03-09

52844B/029 Remote control unit 300-00301 203700

52844B/030 Covert inductive loop 300-00929 20B709

52844B/031 Covert RAC lead 300-00735 2017-03-09

1. Sample S/05 has undergone the test(s).

All radiated tests indicated in appendix A.

Sample S/06 is composed of the following elements:

Control N° Description Serial N° Date of reception

52844B/013 Portable terminal HTT-500-2 1PR001632G8% 2017-03-09
(NYPB-48)

52844B/026 Antenna/2 300-01938 2017-03-09

52844B/029 Remote control unit 300-00301 203700

52844B/030 Covert inductive loop 300-00929 20B709

52844B/031 Covert RAC lead 300-00735 2017-03-09

1. Sample S/06 has undergone the test(s).

All radiated tests indicated in appendix A.
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Sample S/07 is composed of the following elements:

Control N° Description Model Serial N° Date of reception
52844B/014 Portable terminal HTT-500-2 1PR001636GKC7BQ 2017-03-09
(NYPB-12)
51697/008 Dummy battery with power 300-00742 2016-11-22
supply cable

1. Sample S/02 has undergone the test(s).

All conducted tests indicated in appendix A.

Test sample description

The test sample consists of a Digital handheld iteahfor TETRA, Tl D-LMR and P25 with external antea, keypad and
display. It can also include a Bluetooth module ar@PS receiver inside.

Identification of the client
TELTRONIC, S.A.U.
Poligono Malpica, Calle C/F-Oeste (50016). Zarag&RAIN).

Testing period
The performed test started 2017-03-13and finished o0r2017-04-10.
The tests have been performed at DEKRA TestingGartification

Environmental conditions

In the control chamber, the following limits weretrexceeded during the test:

Temperature Min. :_15 °C
Max. = 35 °C
Relative humidity mg;zzz%oﬁz
Shielding effectiveness > 100 dB
Electric insulation > 10 kKQ
Reference resistance to earth <1Q

Report No: (NIE)
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In the semianechoic chamber, the following limitsrgvnot exceeded during the test.

Min. = 15°C

Temperature Max. = 35 °C
N0

Relative humidity m;]x :235/3/0

Air pressure

Min. = 860 mbar
Max. = 1060 mbar

Shielding effectiveness > 100 dB
Electric insulation > 10 kQ
Reference resistance to earth <1Q

Normal site attenuation (NSA)

< +4 dB at 10 m distance between item under tesbt an
receiver antenna, (30 MHz to 1000 MHz)

Field homogeneity

More than 75% of illuminated surface is betweem@ 6
dB (26 MHz to 1000 MHz).

In the chamber for conducted measurements, th@sfly limits were not exceeded during the test:

Remarks and comments

Temperature Min. = 15°C
Max. = 35 °C
Relative humidity Min. =20 %
Max. = 75 %
Air pressure Min. = 860 mbar
Max. = 1060 mbar
Shielding effectiveness > 100 dB
Electric insulation >101kQ
Reference resistance to earth <1Q

1: Used instrumentation.

Conducted Measurements

Last Cal. date  Cal. due date

1. Spectrum analyser Agilent PSA E4440A 2015/10 700

2. Climatic chamber HERAEUS VM 04/35 2016/03 20B83/0
3. DC power supply R&S NGPE 40/40 2014/11 2017/11
4. Radiocommunication analyzer R&S CMTA 84 2015/07  2018/07

5. Power sensor R&S NRP-291 2016/04 2018/04
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Radiated Measurements

Last Cal. date  Cal. due date
Semianechoic Absorber Lined Chamber ETS FACT3

D DEKRA

1. 200STP N.A. N.A.
2. BiconicalLog antenna ETS LINDGREN 3142E 2014/03  2017/03
3. Multi Device Controller EMCO 2090 N.A. N.A.
Double-ridge Guide Horn antenna 1-18 GHz
4 SCHWARZBECK BBHA 9120 D 2016/11 2019/11
5. Spectrum analyser Rohde & Schwarz FSW50 2015/12 2017/12
6. EMI Test Receiver R&S ESU 26 2015/11 2017/11
RF pre-amplifier 20 MHz-7 GHz A. H. SYSTEMS
7. PAM-0207 2016/09 2017/09
RF pre-amplifier 1-18 GHz Bonn Elektronik BLMA
8. 0118-1M 2016/02 2018/02
2: This information has been provided by the agppitc
Testing verdicts
Not applicable ... : N/A
PSS : P
Fall e e : F
NOt MEASUIE .....eeiieiiiiiiiiie et : N/M
FCC PART 90 PARAGRAPH VERDICT
NA| P | F [NM
2
Clause 90.207, 90.535: Modulation characteristics NM
Clause 90.209, 90.531: Occupied Bandwidth P
Clause 90.205, 90.541, 90.635: RF output power P
Clause 90.210, 90.691: Emission mask P
Clause 90.221, 90.543: Adjacent channel power P
Clause 90.213, 90.539: Frequency stability P
Clause 90.210, 90.221, 90.543, 90.691: Spurioussoms at antenna terminals P
Clause 90.210, 90.221, 90.543, 90.691: Radiatedsamns P
2: see point “Remarks and comments”.
Report No: (NIE)
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Appendix A — Test results
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Power supply (V):

Vnom= 7.4 Vdc
VmaX: 8.4 Vdc
Vmin =6.29 Vdc

TEST CONDITIONS

D DEKRA

The subscripts nom, min and max indicate voltagedenditions (nominal, minimum and maximum resped,

as declared by the applicant).

Type of power supply = DC Voltage from rechargedia#ery

Type of antenna = external connectable antenna

Rated RF Output Power:

- Mode P25 C4FM (8.1 kHz bandwidth): 35 dBm (3.16 W)
- Mode TETRA (22 kHz bandwidth): 32.5 dBm (1.78 W)
- Mode TI D-LMR (20 kHz bandwidth): 32.5 dBm (1.78 W)

TEST FREQUENCIES:

Highest channel

769-775 MHz | 799-805 MHz | 809-824 MHz 854-869 MHz
band band band band
Lowest channel 769.0125 MHz  799.0125 MHZz809.0125 MHz 854.0125 MHz
Middle channel 772.0125 MHg  802.0125 MKz 816.5MHZ 861.5 MHz
774.9875 MHz 804.9875 MH2823.9875 MHz 868.9875 MHz

Report No: (NIE)
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CONDUCTED MEASUREMENTS

The equipment under test (EUT) was set up in dddderoom and it is connected to the spectrum aealyr
power meter through a calibrated attenuator.

Spectrum analyser or Power
EUT Attenuator meter

For frequency stability test the EUT was placeddi@s climatic chamber and connected to a frequematgr
using a low loss cable. A external DC power supysg connected to the EUT for voltage variation. test

Temperature Chamber

EUT

Antenna

Conector @ » Attenuator »| Frequency meter
(optional)

Report No: (NIE)
53101RRF.002 Page 12 of 132 2017-04-20



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia, D E K RA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.I.LF. A29 507 456

RADIATED MEASUREMENTS
The equipment under test was scanned for spurioiss®ns in the frequency range 30 to 10000 MHz.

All radiated tests were performed in a semi-anectbiamber. The measurement antenna is situated at a
distance of 3 m for the frequency range 30 MHz-1608z (30 MHz-1000 MHz Bilog antenna) and at a
distance of 1m for the frequency range 1 GHz-10 GHZHz-18 GHz Double ridge horn antenna).

For radiated emissions in the range 1 GHz-10 GHz ith performed at a distance closer than the speci
distance, an inverse proportionality factor of 28 per decade is used to normalize the measuredfaata
determining compliance. The sample is preparedhst transmits continuously when the batteries are

connected

The equipment under test was set up on a non-ctimdystatform and the situation and orientation wased
to find the maximum radiated emission. It was atsated 360° and the antenna height was varied froord
meters to find the maximum radiated emission.

Measurements were made in both horizontal andcadplanes of polarization.

Radiated measurements setup f <1 GHz

ANECHOIC CHAMBER
Measuring 360°Rotating
Antenna Table
‘ ‘ | 3 mdistance
1
Antenna Mast
| (Antennaheight variation: 1-4 m)

Spectrum analyser

Shielded Control RoomFor
Radiated Measurements

Report No: (NIE)
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Radiated measurements setup f > 1 GHz

VWWWWWAWWWWWWWWWAWWAWY

Preamplifier Horn antenna

EUT

] - 2 B
1 m distance

Shielded control room for
radiated measurements

Spectrum
analyser

D DEKRA
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Modulation Characteristics

SPECIFICATION
FCC 82.1047 and 8§90.207

(a) Voice modulated communication equipment. A euwv equivalent data showing the frequency respohtee

audio modulating circuit over a range of 100 to 0z shall be submitted. For equipment requiretiadee an
audio low-pass filter, a curve showing the freqyerasponse of the filter, or of all circuitry inBéal between the
modulation limiter and the modulated stage shaBugamitted.

(b) Equipment which employs modulation limiting. @urve or family of curves showing the percentage of
modulation versus the modulation input voltage Idhalsupplied. The information submitted shall bffisient to
show modulation limiting capability throughout trenge of modulating frequencies and input modulasignal
levels employed.

(c) Single sideband and independent sideband edépitone transmitters which employ a device owdirto limit

peak envelope power. A curve showing the peak epeepower output versus the modulation input veltsigall
be supplied. The modulating signals shall be tineesia frequency as specified in paragraph (c) 211949 for the
occupied bandwidth tests.

(d) Other types of equipment. A curve or equivakiaits which shows that the equipment will meetntioglulation
requirements of the rules under which the equipnzetat be licensed.

RESULTS(The following information has been provided bg #pplicant)

TRANSMITTER LOW PASS FILTER P25:

The modulation used is Continuous 4 Level Frequekogdulation (C4FM), with a modulation rate of 4.8
ksymbols/sec (9.6 kbits/sec).

The access scheme is Carrier Sense Multiple ACCESSIA).

The low pass filter used for pulse shaping in tla@gmitter is a cascade of a Nyquist Raised Cdsiiter (RC)
followed by a Shaping Filter (SF). This is followbd an FM modulator with an FSK deviation of 1800Hz

The theoretical frequency response of the RC filefimed by the P25 standard (TIA-102.BAAA) is:

H(f) = 1for |f| < 1920 Hz
H(f)=0.5+0.5cos (2 11f/1920) for 1920 Hz < |f | < 2880 Hz
H(f) = ofor |f| > 2880 Hz

The theoretical frequency response of the SF is :

[P(f)| =(pf/4800)/sin(pf/4800) for [f | <2880 Hz

The following graph shows the combined transfecfiom of the aforementioned filters.

Report No: (NIE)
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HTT-500-2 Transmitter low pass filter for C4FM modulation:

P25 Combined RC and SF Magnitude Response (dB)
10 T T T T T

1]
10 -

20

) [\
] i

70

\

Magnitude (dB)

Frequency (kHz)

TRANSMITTER LOW PASS FILTER TETRA and Tl D-LMR:

The modulation used is p/4-shifted Differential @uaary Phase Shift Keying (p/4-DQPSK), with a matan
rate of 18 ksymbols/sec (36 kbits/sec).

The access scheme is TDMA with 4 physical chanpeicarrier.
A root-raised-cosine filter (RRC) is used as traitthmy and receiving filter in this digital commuwation system to
perform matched filtering. The combined responssugh two filters is that of the raised-cosineefiltThe raised-

cosine filter is a frequently used filter for pulsieaping in digital modulation, known for its abyjlito minimize
intersymbol interference (1SI).

The theoretical frequency response of the RRQ filedined by the TETRA standard is:

G(f)=1for fi| < (1 —a)/ 2T

6(f = J0.5(1 —sin (W)) for (1- a)/2T < |f [< (1+ a)/2T

G(f) =0for fi| > (1 +a)/ 2T

where T is the symbol period, and a is the rollfatftor.

The following two graphs show the transfer functminthe aforementioned filter when the modulatierili D-
LMR (a = 0.2) and TETRA({ = 0.35), respectively.

Report No: (NIE)
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HTT-500-2 Transmitter low pass filter for TI D-LMR modulation:

Alpha=0.2 Magnitude Response (dE)

20

a0 -
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100 -

Magnitude (dB)
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HTT-500-2 Transmitter low pass filter for TETRA modulation:

Alpha=0.35 Magnitude Response (dB)

200 F

40

B0

a0

100 1

Magnitude [dB)
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D DEKRA
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AUDIO LOW PASS FILTER (All modulations):

The modulation is limited by the data charactariséind its filters.

In the previous section the phase and quadrataeches (I and Q) are filtered with a root-raisedir® filter
(RRC) with a symbol rate of 18 ksymbols/sec.

Then, the signal is/4-DQPSK modulated (see the plots before).

The signal processing is carried out using a TlI 32WAIC3106 codec which contains the following loasp
filter.

HTT-500-2 Audio low pass filter:

Audio Filter Frequency Response
o] T T T T T

B

i 1 1 i I i 1
500 1000 1500 2000 2500 3000 3500 4000
Frequency (Hz)
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Occupied Bandwidth

SPECIFICATION
FCC §2.1049, §90.209, §890.531.
Band plan for the 758-775 MHz and 788-805 MHz bands

Subject to compliance with the spectrum usageieffay requirements set forth in §90.535, two or foantiguous
narrowband (6.25 kHz) channels may be used in amattibn as 12.5 kHz or 25 kHz channels, respectively

809-824 MHz and 854-869 MHz bands.

Frequency band (MHz)| Channel spacing (kHz)  Autlestibandwidth (kHz)
809-824/854-869 25 20

Note: Operations using equipment designed to opevith a 25 kHz channel bandwidth may be authorigetb a
22 kHz bandwidth if the equipment meets the Adjacdrannel Power limits of § 90.221.

METHOD

The EUT was configured to transmit a modulatedieasignal. The 99% occupied bandwidth and the dB6
bandwidths were measured directly using the baittandwidth measuring option of spectrum analygedBA.

The occupied Bandwidth was measured according tot go2 of Guidance 971168 D01 Power Meas License
Digital Systems v02r02.

RESULTS (see next plots)

P25 C4FM 8.1 kHz. 769-775 MHz band.

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)

Lowest 8.0458 10.512

Highest 8.0139 10.473
Measurement uncertainty (kHz) <+0.08

P25 C4FM 8.1 kHz. 799-805 MHz band.

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)

Lowest 8.0316 10.547

Highest 8.0401 10.459
Measurement uncertainty (kHz) <+0.08

Report No: (NIE)
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TI D-LMR 20 kHz. 769-775 MHz band.

D DEKRA

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)

Lowest 19.4951 22.434

Highest 19.4942 22.430
Measurement uncertainty (kHz) <+0.17

TI D-LMR 20 kHz. 799-805 MHz band.

Channel 99% Occupied bandwidth (kHZ -26 dBc bandwidth (kHz)

Lowest 19.4974 22.444

Highest 19.4853 22.442
Measurement uncertainty (kHz) <+0.17

TETRA 22 kHz.769-775 MHz band.

Channel 99% Occupied bandwidth (kHZ -26 dBc bandwidth (kHz)
Lowest 21.1347 24.151
Highest 21.1195 24.138

Measurement uncertainty (kHz)

<+0.17

TETRA 22 kHz.799-805 MHz band.

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)
Lowest 21.1249 24.029
Highest 21.1270 24.132

Measurement uncertainty (kHz)

<+0.17

Report No: (NIE)
53101RRF.002
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TI D-LMR 20 kHz. 809-824 MHz band.

D DEKRA

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)

Lowest 19.4898 22.487

Middle 19.4888 22.432

Highest 19.5067 22.448
Measurement uncertainty (kHz) <+0.17

T1 D-LMR 20 kHz. 854-869 MHz band.

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)

Lowest 19.5140 22.441

Middle 19.5055 22.383

Highest 19.5161 22.491
Measurement uncertainty (kHz) <+0.17

TETRA 22 kHz. 809-824 MHz band.

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)
Lowest 21.1190 24.158
Middle 21.1951 24.169
Highest 21.1178 24.144

Measurement uncertainty (kHz)

<+0.17

TETRA 22 kHz. 854-869 MHz band.

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)

Lowest 21.1181 24.041

Middle 21.1145 24.121

Highest 21.1389 24121
Measurement uncertainty (kHz) <+0.17

Report No: (NIE)
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P25 C4FM 8.1 kHz. 769-775 MHz band.

Lowest Channel

D DEKRA

# Agilent

Ref 48
#Peak

LgAw
Ml 52

#Res BW 1680 Hz

dBm #Atten 20 dB
e a T Py T Ty
,-r-"‘"w N
= =
> ﬂlﬂ e <«
i \‘\r\w
Jff \“\L
SRV B )
Center 769.812 588 MHz Span 28 kHz
#YBH 1 kHz Sweep 293.8 ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  §9.00 %
8 @458 kHZ % dB -20.80 4B
Transmit Freq Error -115.202 Hz
% B Bandwidth 18.512 kHz

Highest Channel

# Agilent

Ref 48 dBEm

#Paak

LaAw
Ml 52

#Atten 20 dB

I P,
LAY

_;M

o

N

Aot

MI..M"‘

“mmmhﬁwﬂmﬁ

Center 774.987 500 MHz
#Res BW 108 Hz

Occupied Bandwidth
8.0139 kHz

Transmit Freq Error
% B Bandwidth

#YBH 1 kHz

4.455 Hz
18.473 kHz

Span 28 kHz
Sweep 293.8 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB
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P25 C4FM 8.1 kHz. 799-805 MHz band.

Lowest Channel

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Peak

&
]
4
e

7

r'\l

v

RN

LgH'\." e,

M1 52

Center 739.812 580 MHz

#Res BW 1680 Hz

#YBH 1 kHz

Occupied Bandwidth
8.0316 kHz

Transmit Freq Error
% B Bandwidth

Highest Channel

# Agilent

-54.247 Hz
18.547 kHz

Span 28 kHz
Sweep 293.8 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Ref 48 dBEm

#Atten 20 dB

#Paak

LR WP R A, .Y
Cal] E=a

i

N

\

v

MW‘”‘*‘.

LaPRy pinie

M1 352

Center 804.987 500 MHz

#Res BW 108 Hz

#YBH 1 kHz

Occupied Bandwidth
8.0401 kHz

Transmit Freq Error
% B Bandwidth

-37.228 Hz
18.459 kHz

Span 28 kHz
Sweep 293.8 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB
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TI D-LMR 20 kHz. 769-775 MHz band.
Lowest Channel

# Agilent
Ref 38 dBm #Atten 20 dB
#Peak
Log
10 JETLE M M
wir R
dB/
Offst
dB f/{ \k
,gunAAJ”“ﬂwﬂ“Jin'”“ hhrwﬁwaxifﬂﬂﬂvViwh
LgAw
Ml 52
Center 769812 58 MHz Span 58 kHz
#Res BH 300 Hz #YBH 1 kHz Sweep 527.2 ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  §9.00 %
19.4951 kHz x dB -26.08 dB

Transmit Freq Error -179.678 Hz
% B Bandwuidth 22.434 kHz

Highest Channel

# Agilent

Ref 38 dBm #Atten 28 dB
#Paak

i TS ALY VAT W

v

Pt H‘MWWM

i

LaAw

Ml 52
Center 774.987 50 MHz Span 58 kHz
#Res BN 300 Hz #UBH 1 kHz Sweep 527.2 ms (1000 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
19.4942 kHz x dB -26.00 dB

Transmit Freq Error -179.725 Hz
% dB Bandwidth 22.438 kHz

Report No: (NIE)
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TI D-LMR 20 kHz. 799-805 MHz band.

Lowest Channel

D DEKRA

# Agilent

Ref 38 dBEm

#Atten 20 dB

#Peak

o oy el N

/ u

el

VT

LgAw

M1 52

Center 799.812 58 MHz

#Res BW 300 Hz

#YBH 1 kHz

Occupied Bandwidth
19.4974 kHz

Transmit Freq Error

% B Bandwidth

-158.937 Hz
22.444 kHz

Highest Channel

# Agilent

Span 58 kHz
Sweep 527.2 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Ref 38 dBm

#Atten 20 dB

#Paak

PR AYAVEVEA

W

PANLLY

b It
W IR

LaAw

M1 352

Center 204,987 50 MHz

#Res BW 300 Hz

#YBH 1 kHz

Occupied Bandwidth
19.4853 kHz

Transmit Freq Error

% B Bandwidth

-166.252 Hz
22.442 kHz

Span 58 kHz
Sweep 527.2 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB
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TETRA 22 kHz.769-775 MHz band.

Lowest Channel

D DEKRA

# Agilent

Ref 38 dBEm

#Atten 20 dB

#Peak

B ke T

KJ’ iy

w«”\J“V”””fhﬂyﬂq

LgAw

M1 52

Center 769.812 58 MHz

#Res BW 300 Hz

#YBH 1 kHz

Occupied Bandwidth

21.1347 kHz

Transmit Freq Error -1765.808 Hz

% B Bandwidth

24.151 kHz

Highest Channel

# Agilent

Span 58 kHz
Sweep 527.2 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Ref 38 dBm

#Atten 20 dB

#Paak

oS WL\Ur\nm

WM%MJ

LaAw

M1 352

Center 774.987 50 MHz

#Res BW 300 Hz

#YBH 1 kHz

Occupied Bandwidth

21.1195 kHz

Transmit Freq Error -127.172 Hz

% B Bandwidth

24.138 kHz

Span 58 kHz
Sweep 527.2 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB
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TETRA 22 kHz.799-805 MHz band.
Lowest Channel

# Agilent
Ref 38 dBm #Atten 20 dB
#Peak
Log
10 ol Wvaummh
dB/ ' N
Offst
dB }I \1
W"ﬂ lL""'"‘“M'H i
i e L LA T
LgAw
Ml 52
Center 799.812 58 MHz Span 58 kHz
#Res BH 300 Hz #YBH 1 kHz Sweep 527.2 ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  §9.00 %
21.1249 kHz x dB -26.08 dB

Transmit Freq Error -168.541 Hz
% B Bandwuidth 24.829 kHz

Highest Channel

4 Agilent
Ref 36 dBm #Atten 20 dB
#Peak
Log
10 AL WHﬁmNM
dB/ I
Offst
dB /f k\
,..JLr"“-""M"MFJ MM'%
e WA
LgAw
Ml 52
Start 804,962 50 MHz Stop 805812 56 MHz
#Res BH 300 Hz #YBH 1 kHz Sweep 527.2 ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  59.00 7
21 127@ kHZ % dB -20.80 4B

Transmit Freq Error -129.973 Hz
% B Bandwuidth 24.132 kHz

Report No: (NIE)
53101RRF.002 Page 27 of 132 2017-04-20



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia, D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.I.LF. A29 507 456

TI D-LMR 20 kHz. 809-824 MHz band.
Lowest Channel

# Agilent

Ref 38 dBm #Atten 20 dB
#Peak

16 W WL\V Y e SAGA

Ay, HN‘J %W M,

i A T

LgAw

Ml 52
Center 309812 58 MHz Span 58 kHz
#Res BH 300 Hz #YBH 1 kHz Sweep 527.2 ms (1000 pts)

Occupied Bandwidth Occ BH % PWr  59.00 7
19.4898 kHz x dB  -26.00 dB

Transmit Freq Error -222.833 Hz
% B Bandwuidth 22.487 kHz

Middle Channel

4 Agilent
Ref 38 dBm #Atten 20 dB
#Peak
Log
10 e LRV AT e
o) bl
dB/ i
Offst
dB /[ \L
J -
n mﬁmwﬂd %“VWWﬂﬂn i
s [ o
LgAw
Ml 52
Center 316.500 0@ MHz Span 58 kHz
#Res BH 300 Hz #YBH 1 kHz Sweep 527.2 ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  59.00 7
19.4888 kHz x dB -26.08 dB

Transmit Freq Error  -191.938 Hz
% B Bandwuidth 22.432 kHz

Report No: (NIE)
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Highest Channel

# Agilent

Ref 38 dBm #Atten 28 dB
#Paak

i B AT AT W
dB/ S

LaAw

Ml 52
Center 823.987 50 MHz Span 58 kHz
#Res BN 300 Hz #UBH 1 kHz Sweep 527.2 ms (1000 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
19.5067 kHz x dB  —26.00 dB

Transmit Freq Error -187.822 Hz
% dB Bandwidth 22.44% kHz

TI D-LMR 20 kHz. 854-869 MHz band.
Lowest Channel

# Agilent

Ref 38 dBm #Atten 20 dB
#Peak

&%9 M W\\ \"\)’N\"ﬁ

v

LY
- F ]
'I.L'VLW W"Wl./« o

LgAw

Ml 52
Center 354,812 58 MHz Span 58 kHz
#Res BH 300 Hz #YBH 1 kHz Sweep 527.2 ms (1000 pts)

Occupied Bandwidth Occ BH % PWr  59.00 7
19.5140 kHz x dB -26.00 dB

Transmit Freq Error -178.417 Hz
% B Bandwuidth 22.441 kHz

Report No: (NIE)
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Middle Channel

D DEKRA

# Agilent

Ref 38 dBm

#Atten 20 dB

#Paak

o el

I

v

This

L
P W g

W

i et

LaAw

M1 352

Center 861.500 66 MHz

#Res BW 300 Hz

Occupied Bandwidth

Transmit Freq Error
% B Bandwidth

Highest Channel

#YBH 1 kHz

19.5@55 kHz

-168.375 Hz
22.383 kHz

Span 58 kHz
Sweep 527.2 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

# Agilent

Ref 38 dBEm

#Atten 20 dB

#Peak

JIE A Huﬂ

s

ettt

LgAw

M1 52

Center 868.987 58 MHz

#Res BW 300 Hz

Occupied Bandwidth

Transmit Freq Error
% B Bandwidth

#YBH 1 kHz

19.5161 kHz

-200.560 Hz
22.491 kHz

Span 58 kHz
Sweep 527.2 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB
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TETRA 22 kHz. 809-824 MHz band.

Lowest Channel

D DEKRA

# Agilent

Ref 38
#Peak

LgAw
Ml 52

#Res BW 300 Hz

dBm #Atten 20 dB
F"Ww WL\J‘F‘\M”"N\&\M%
—)f \ <«
WWHHA -'""‘Mmﬁl “.ﬂ\”w L
Center 309812 58 MHz Span 58 kHz
#YBH 1 kHz Sweep 527.2 ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  59.00 7
21 119@ kHZ % dB -20.80 4B
Transmit Freq Error  -269.737 Hz
% B Bandwidth 24.158 kHz

Middle Channel

4 Agilent

Ref 38 dBEm

#Peak

LgAw
Ml 52

#Atten 20 dB

g

S WHUP

M’u e

Start 816.475 00 MHz

#Res BW 300 Hz

#YBH 1 kHz

Occupied Bandwidth
21.1951 kHz

Transmit Freq Error

% B Bandwidth

-153.768 Hz
24.169 kHz

Stop 316.525 8@ MHz
Sweep 527.2 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB
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Highest Channel

D DEKRA

# Agilent

Ref 38 dBm

#Atten 20 dB

#Paak

O ! Hvﬂﬁim

LaAw

M1 352

Center 823.987 50 MHz
#Res BW 300 Hz

#YBH 1 kHz

Occupied Bandwidth
21.1178 kHz

Transmit Freq Error
% B Bandwidth

-287.897 Hz
24.144 kHz

TETRA 22 kHz. 854-869 MHz band.

Lowest Channel

Span 58 kHz
Sweep 527.2 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

# Agilent

Ref 38 dBEm

#Atten 20 dB

#Peak

o ey A

/J’ ! W

LgAw

M1 52

Center 854,812 58 MHz
#Res BW 300 Hz

#YBH 1 kHz

Occupied Bandwidth
21.1181 kHz

Transmit Freq Error
% B Bandwidth

-212.899 Hz
24.841 kHz

Span 58 kHz
Sweep 527.2 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB
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Middle Channel

D DEKRA

# Agilent

Ref 38 dBm

#Atten 20 dB

#Paak

VA

NE Al I"\vr\

N

& LTy

LaAw

M1 352

Center 861.500
#Res BW 300 Hz

88 MHz

#YBH 1 kHz

Occupied Bandwidth

21.1145 kHz

Transmit Freq Error  -188.856 Hz
% dB Bandwidth 24.121 kH=z

Highest Channel

Span 58 kHz
Sweep 527.2 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

# Agilent
Ref 38 dBm #Atten 20 dB
#Peak
Log
10 NS Wﬁumﬂ‘wf""w
dB/ r &
Offst > <
dB ﬁij \l

-
T ey et
Py o

LgAw
Ml 52
Center 368,987 50 MHz Span 58 kHz
#Res BH 300 Hz #YBH 1 kHz Sweep 527.2 ms (1000 pts)

Occupied Bandwidth Occ BH % PWr  59.00 7

21.1389 kHz x dB -26.08 dB

Transmit Freq Error -172.232 Hz
% B Bandwuidth 24.121 kH=z
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RF Output Power
SPECIFICATION

FCC 8§2.1046, §90.205 and §90.541. 769-775 MHz &3€8D5 MHz bands.
The transmitting power of a portable (hand-held) onust not exceed 3 watts ERP (34.77 dBm).

FCC 8§2.1046, §890.205 and §90.635. 809-824 MHz &4d3®9 MHz bands.
The maximum output power of the transmitter for it@btations is 100 watts (20 dBw / 50 dBm).

METHOD

The conducted RF output power measurements were raadhe RF output terminals of the EUT using an
attenuator and a calibrated wideband power sensor.
The effective radiated power e.r.p. is calculatgadding the declared maximum antenna gain (dBd).

RESULTS
Maximum declared antenna gain: 1.4 dBi (-0.75 dBd).

. Frequency Maximum average| Maximum average
P25 C4FM 8.1 kHz Bandwidth (MH2) power (dBm) power e.r.p.(dBm

769.0125 34.50 33.75
769-775 MHz band

774.9875 34.49 33.74

799.0125 34.47 33.72
799-805 MHz band

804.9875 34.45 33.70

Measurement uncertainty (dB) <+0.33
TI D-LMR. 20 kHz Bandwidth Frequency | Maximum average| Maximum average
(MHz) power (dBm) power e.r.p.(dBm

769.0125 32.57 31.82
769-775 MHz band

774.9875 32.52 31.77

799.0125 32.43 31.68
799-805 MHz band

804.9875 32.46 31.71

809.0125 32.55 31.80
809-824 MHz band 816.5 32.56 31.81

823.9875 32.54 31.79

854.0125 32.60 31.85
854-869 MHz band 861.5 32.58 31.83

868.9875 32.58 31.83

Measurement uncertainty (dB) <+0.33

Report No: (NIE)
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D DEKRA

TETRA. 22 kHz Bandwidth Frequency Maximum average| Maximum average
(MHz) power (dBm) power e.r.p.(dBm
769.0125 32.66 31.91
769-775 MHz band
774.9875 32.60 31.85
799.0125 32.52 31.77
799-805 MHz band
804.9875 32.49 31.74
809.0125 32.55 31.80
809-824 MHz band 816.5 32.54 31.79
823.9875 32.53 31.78
854.0125 32.62 31.87
854-869 MHz band 861.5 32.62 31.87
868.9875 32.58 31.83

Measurement uncertainty (dB)

<+0.33

Verdict: PASS
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Emission Mask
SPECIFICATION
FCC §90.210, FCC §90.691:

Frequency band (MHz)| Mask for equipment with audi@ | Mask for equipment without audio low
pass filter pass filter

809-824/854-86% B G

3: Equipment used in this licensed to EA or nondyatems shall comply with the emission mask prowisiof §90.691.

5: Equipment may alternatively meet the Adjacentr@iehPower limits of §90.221.

Emission Mask BFor transmitters that are equipped with an audis-pass filter, the power of any emission must be
attenuated below the unmodulated carrier poweagHpllows:

(1) On any frequency removed from the assigneduisagy by more than 50 percent, but not more th&ahgicent of the
authorized bandwidth: At least 25 dB.

(2) On any frequency removed from the assigneduregqy by more than 100 percent, but not more tf#hpg&rcent of the
authorized bandwidth: At least 35 dB.

(3) On any frequency removed from the assignedufrrgqy by more than 250 percent of the authorizedialth: At least 43
+ 10 log (P) dB.

FCC 8§90.691 Emission mask requirements for EA-based syst@usof-band emission requirement shall apply oolyhe
“outer” channels included in an EA license and pectrum adjacent to interior channels used by ifmmhlicensees. The
emission limits are as follows:

(1) For any frequency removed from the EA licersée2quency block by up to and including 37.5 kHe power of any
emission shall be attenuated below the transnptigrer (P) in watts by at least 116 Lg@6.1) decibels or 50 + 10 LegfP)
decibels or 80 decibels, whichever is the lesstmaation, where f is the frequency removed from ¢knter of the outer
channel in the block in kilohertz and where f isajer than 12.5 kHz.

(2) For any frequency removed from the EA licersé&&quency block greater than 37.5 kHz, the pafemny emission shall
be attenuated below the transmitter power (P) ittisnay at least 43 + 10LegP) decibels or 80 decibels, whichever is the
lesser attenuation, where f is the frequency remhdram the center of the outer channel in the bliockilohertz and where f
is greater than 37.5 kHz.

METHOD

The emission masks were measured at the RF owputinals of the EUT using an attenuator and a spect
analyser with a built-in spectrum mask measurerferdtion.

RESULTS (see next plots)

Measurement uncertainty (dB) <+0.33

Verdict: PASS
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Emission Mask B.

- Mélaga - Espafia

809-824 MHz band. TI D-LMR 20 kHz Bandwidth.

Lowest Channel

D DEKRA

Total Pwr: 32.52 «Bm
Ref Z0.88dEm Spectrum (Ref: Total Pwr)
18,66 |
dB/ W —
i ]
[ ) L
1 I| | I
..M“" S,
PRI g T e
|
a09 MHz fibs Limit Ral Limit 809.1 MHz
Total Pwr Ref: 32.52 dbm 7 20.00080 kHz
Lower “-Peaak-x lpoer
StartiHz) StopCHz) Meas BlCHz) dBc FregiHzl dBe FregiHz)
A.BAAA 18.888 k 166,84 -11.88 aA9.81 M -14.37 aa9.82 M
16.868 k 20,868 k 18A.8A -28.53 2A9.88 M -38.14 aA9.82 M
26,888 k SH.BEA k 166,84 -aB.34 aAa.99 M -78.56 aE9.83 M
SH.868 k BH.BEE k 188,684 -28.249 2A3.96 M -a7.87 289,686 M

Middle Channel

Total Pwr: 32.43 dBm
Ref 36.06dEm Spectrum (Ref: Total Pwr)
18,668 |
4B/ i
; |
- / -
o .
P P ALt i
816.4 MHz fibs Limit Rel Limit 816.6 MHz
Total Pwr Ref: 32.43 dBm  / 2H.BEHA kH=z
Lower L-Peak-> Upper
StartiHz) StopiHz) Meag BlCHZ) dBc  FregiHz) dBc  FregiHz)
H.BBEA 18,888 k 166,80 -11.28 216.58 M -14,34 216.51 M
1A.868 k 28,888 k 1HA.80 -28.96 a16.49 M -27.87 a816.51 M
20,888 k SH.BBA k 16680 -aB.34 a16.48 M -7a.a8 a16.52 M
SH.BEAE k GA.BEA k 16A.80 -28.57 aB16.44 M -28.44 2816.55 M
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Highest Channel

Total Pwr: 32.48 dEm

Ref Z0.88dEm Spectrum (Ref: Total Pwr)
16,66 |
dB/ 1
i .
— ' S
)
Iy \
'rm “ﬁ"‘h.u N

523.9 MHz fibe Limit Ral Limit 824 MHz

Total Pwr Ref: 32.48 dBm / ZH.BAAA kHz
Lower “-Peak-> lpoer

StartiHzo StopCHz) Meag BlCHz) Bz FreqgiHzl Bz FregiHz)

-14,64 g923.99 M
-26.14 224,668 M

H.HAER 18,868 k 164,606 -11.85 g23.49
18.684 k 208,884 k 166.04 -28.73 823.9

9M
a M
208.088 k S50.884 k 1608.84 -79.74 g823.97 M -749.84 g24.81 M
LR.68A k EH.BBA k 166,684 -828.64 823.94 M

-88.24 224.684 M

854-869 MHz band. TI D-LMR 20 kHz Bandwidth.
Lowest Channel

Total Pur: 32.52 dBm

Ref 30.00dEm Spectrum (Ref: Total Pwr)
18,88 |
dB/ #%‘!l g”.i_wl
.J -
| F ) L
!
MM h”*n..

hapct AT Wy,

554 MHz fibs Limit Rel Linit #54.1 MHz
Total Pwr Ref:  32.52 dBm 7 208000 kHz

Lowaer “-Paak-> Upoer
StartiHzo StopCHz) Meas BlCHz) dBc  FregiHz> dBc FregiHz)
A.BEAA 1A.868 k 18A.84 -11.58 854,81 M -14.19 854,82 M
16.868 k 20,888 k 160,84 -28.81 a54.88 M -3[R.19 a54.82 M
20.888 k SH.BEA k 18A.84 -78.36 853.99 M -79.89 854,83 M

|

LR.68A k EB.BEA k 168,64 -87.96 253,96 -8E.58 254,86 M
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Middle Channel

D DEKRA

Total Pwr: 32.55 ¢Bm
Ref 30.00dBm Spectrum (Ref: Total Pur)
16,66 |
Pl
. . .
r hu |
1 |I | I—
WWT - MWW
861.4 MHz fibe Limit Rel Limit 861.6 MHz
Total Pur Ref:  32.55 dBm 7 20.9A00 kHz
Lowaer “-Paak-> Upoer
StartiHzo StopCHz) Meas BlCHz) dBc  FregiHz> dBc FregiHz)
A.BEAA 1A.868 k 18A.84 -11.497 aB61.568 M -14.44 BE1.51 M
16,888 k 20,888 k 160,84 -28.76 ae1.49 M -3R.2A BE1.51 M
28,8688 k SH.B6A8 k 188,684 -81.18 261.42 M -77.23 261.52 M
SH.BEA k GH.BEA k 18A.84 -8E.EG a61.44 M -36.93 BE1.55 M

Highest Channel

Total Pwr: 32.57 dBm
Ref 30.08dBm Spectrum (Ref: Total Pur)
18,86 |
4B/ 1
:I L
f |
1 J | I—
MM%
863.9 MHz fibs Limit Rel Linit 869 MHz
Total Pur Ref:  32.57 dBm 7 20.0AB0 kHz
Lower < —Paak-> lpoer
StartiHz) StoptHz) Meas BRICHZ) dBc  FregiHz) dBc FregiHz
A.AAEA 16.668 k 1HH.HE -11.98 AE8.99 M -14.76 BES.99 M
16.868 k 28,868 k 1688 66 -28.71 2E8.98 M -29.29 2E69.88 M
26.868 k CH.AEA k 16086 -79.25 BE8.9E M -7E.5EE BE9.A1 M
SH.AEA k BH.AEA k 1HH.HE -87.41 aE8.94 M -87.44 BE9.64 M
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Emission Mask EA.
809-824 MHz band. TI D-LMR 20 kHz Bandwidth.

Lowest Channel

D DEKRA

# Agilent

Ref 32
#Fvg

FAva

Wl 52
53 FC

£0f:
fhok
Swp

.55 dBm #Atten 30 dB
| PASS LIMIT1
A
.
1
H#J/J \ﬁ'ﬁ_*‘"
M MMM
W W
Center 809.812 5 MHz Span 280 kHz
#BH 1 kHz Sweep B.669 5 (1000 pts)

#Res BW 300 Hz

Highest Channel

# Agilent

Ref 32
#Fwg
Log
18
dB/
Offst
28

dB

PAva

W1 52
33 FC

£t
f>50k
Swp

' PASS LIMIT1
/‘W“ |
|
==
J \M
A %WM

Center 823.987 50 MHz
#Res BW 300 Hz

#YBH 1 kHz

Span 288 kHz
Sweep B.669 5 (1080 pts)
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854-869 MHz band. TI D-LMR 20 kHz Bandwidth.

Lowest Channel

# Agilent

Ref 32
#Fvg

FAva

Wl 52
53 FC

£t

fhok
Swp

Center

.6 dBm #Atten 30 dB
- PASS LIMIT1 MW
i
|
i
|
/ KM
854812 58 MHz Span 288 kHz

#Res BW 300 Hz

Highest Channel

#BH 1 kHz Sweep B.669 5 (1000 pts)

# Agilent

Ref 32
#Fvg
Log
18
dB/
Offst
28

dB

FAva

Wl 52
53 FC

£0f:
fhok
Swp

PASS LIMITL }'?MW\H
1\ .

Center 868.987 58 MHz
#Res BW 300 Hz

Span 208 kHz
#BH 1 kHz Sweep B.669 5 (1000 pts)

D DEKRA
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Adjacent channel power
SPECIFICATION
FCC §90.221. 809-824/854—-869 MHz bands.

(a) For the frequency bands indicated below, omersitusing equipment designed to operate with &i25
channel bandwidth may be authorized up to a 22bddmwidth if the equipment meets the adjacent okigrower
(ACP) limits below. The table specifies a value fioe ACP as a function of the displacement fromahannel
center frequency and a measurement bandwidth bHz8

(c)(1) Maximum adjacent power levels for frequendiethe 809-824/854—-869 MHz band:

Frequency offset Maximum ACP (dBc) for devicesMaximum ACP (dBc) for devices 15
less than 15 watts watts and above
25 kHz -55 dBc -55 dBc
50 kHz -65 dBc -65 dBc
75 kHz -65 dBc -70 dBc

(2) In any case, no requirement in excess of -3® dBall apply.

(d) On any frequency removed from the assignedugeqy by more than 75 kHz, the attenuation of anisgion
must be at least 43 + 10 log (Pwatts) dB.

FCC 890.543. 769—-775/799-805 MHz bands.

The Adjacent Channel Power (ACP) requirements fobiM transmitter and 12.5 kHz channel size arevsho
the following table. The table specify a valuettog ACP as a function of the displacement fromctiennel center
frequency and measurement bandwidth. In the foligwables, “(s)” indicates a swept measurement beaysed.

12.5 KHz MOBILE TRANSMITTER ACP REQUIREMENTS

Offset from center
frequency Measurement bandwidth Maximum ACP

(kHz) (kHz) (dBc)
9.375 6.25 -40
15.625 6.25 -60
21.875 6.25 -60
37.5 25 -60
62.5 25 -65
87.5 25 -65
150 100 -65
250 100 -65
350 100 -65
>400 kHz to 12 MHz 30 (s) -75
12 MHz to paired receive band 30 (s) -75
In the paired receive band 30 (s) -100

Report No: (NIE)
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D DEKRA

The Adjacent Channel Power (ACP) requirements fobi\ transmitter and 25 kHz channel size are shiovthe
following table. The table specify a value for (R€EP as a function of the displacement from the okacenter
frequency and measurement bandwidth. In the foligwables, “(s)” indicates a swept measurement beaysed.

25 KHz MOBILE TRANSMITTER ACP REQUIREMENTS

Offset from center
frequency Measurement bandwidth Maximum ACP

(kHz) (kHz) (dBc)
15.625 6.25 -40
21.875 6.25 -60
37.5 25 -60
62.5 25 -65
87.5 25 -65
150 100 -65
250 100 -65
350 100 -65
>400 kHz to 12 MHz 30 (s) -75
12 MHz to paired receive band 30 (s) =75
In the paired receive band 30 (s) -100

METHOD

The Adjacent Channel Power measurements were miabe RF output terminals of the EUT using an atsear
and a spectrum analyser with a built-in adjaceanoklel power (ACP) measurement function.

RESULTS

See next plots.

Measurement uncertainty (dB)

<+0.64 (Non-swept measents)

<+2.03 (Swept measurements)

Verdict: PASS
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P25 C4FM 8.1 kHz. 769-775 MHz band.

Lowest Channel

# Agilent

D DEKRA

Ref 38 dBEm

#Atten 30 dB

#Fwg

Log
18

dB/

Offst

28
dB

PAva
Hl 32

A by

il

Center 769.012 58 MHz

#Res BW 108 Hz

RMS Results Freq 0ffeat  Ref BW

Carrier Fowar
35.687 dBm /
12,5868 kHz

9.375 kHz  B6.258 kHz
15.63 kHz  E.25H kH=z
21.88 kHz  B6.258 kH=z
37.568 kHz  25.88 kHz
E2.58 kHz  25.68 kHz
87.58 kHz  25.88 kH=z

#JBH 1 kHz

dBc Lower gep dBe UpPer gy

-47.77 -12.78 -55.48 -28.33
-£3.29 -28.21 -E2.19 -27.11
-64.92 -29.95 -FG.86 -38.78
-£3.97 -28.98 -54.25 -29.18
-69.48 -34.48 -£9.89 -34.51
-73.75 -38.68 -73.84 -38.77

Span 288 kHz
Sweep 3.562 5 (1000 pts)

# Agilent

Ref 38 dBm

#Atten 30 dB

#Fwg

Log
18

dB/

Offst

28
dB

PAva

MM W“ﬂ“wm

W1 52

b

Jd
T

il
Center 769.812 5 MHz

#Res BH 1 kHz

RMS Results Freq 0ffeat  Ref BW

Carrier Fowar
34.88 dBm
12,5868 kHz

156.68 kHz  184.8 kHz
256.8 kHz  18M.8 kHz
356.6 kHz  186.8 kHz

VEW 18 kHz
dBc Lower gep dBe UpPer gy
-73.83 -38.14 -72.35 -37.47
-78.23 -43.34 -77.53 -42.75
-81.E5 -4E.77 -56.91 -45.53

Span 8508 kHz
Sweep 2,481 5 (1000 pts)
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# Agilent

Ref 35.87 dBm

Mkrl 772157 MHz
#Atten 30 dB -43.65 dBm

#Fwg
Log

18

I"“*——._._
{__,_.—'-
Ll

e, b, [

i

Center 769.012 MHz
#Res BH 30 kHz

Span 38 MHz
#JBH 1 MHz #Sweep 2 5 (2008 prs)

# Agilent

Ref 35.87 dBm

Mkrl 769.416 3 MHz
#Atten 30 dB -51.12 dBm

#Fwg
Log

18
dB/
Offst

28
dB

1]
-39.9

dBm
PAva

W1 52

33 FC
AA

£t

58k

Swp

Center 769.812 5 MHz
#Res BH 30 kHz

Span 2 MHz
#JBH 1 MHz #Sweep 2 5 (1008 prs)

D DEKRA
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# Agilent

Mkrl 754.159 MHz
Ref 35.87 dBm #Atten 38 dB -56.48 dBm
#Fvg
Log
18
dB/
Offst
28
dB

ol
-39.9
dBm

FAva

b1 352
33 FC

AA
g ||
FTun ] [

=\, 1

o o, rithusde a " i " it

Start 763.080 MHz Stop 799.880 MHz
#Res BH 30 kHz #+VBH 1 MHz #Sweep 2 5 (2000 pts)

Mkrl 8@3.566 MHz
Ref @ dBm #Atten 6 dB -66.98 dBm

Start 798.000 MHz Stop 806,000 MHz
#Res BN 38 kHz #/BH 1 MHz #Sweep 2 5 (1008 prs)
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Highest Channel

D DEKRA

Agilent

Ref 38 dBEm

#Atten 30 dB

#Fwg

Log
18

dB/

Offst

28
dB

FAva

W1 szWWWW* b

g

MRt

Center 774.987 58 MHz

#Res BW 1680 Hz

RMS Results Freq offcet

Carrier Power
34.92 dBm S
12.5H6H kHz

9.375 kHz
15.63 kHz
21.88 kH=z
37.50 kHz
E2.50 kHz
87.50 kHz

#UBH 1 kHz
Ref Bl dBe Lower ypp
E.2SH kHz -52.27 -17.35
F.25H kHz -E2.41 -27.48
E.2SH kHz -EE.82 -31.48
200 kHz -E3.92 -20.60
25,08 kHz -9.33 -34.41
2500 kHz -73.38 -38.4E

Span 208 kHz
Sweep 3.562 5 (1000 pts)

dpe Upper ypy

-51.93
-B3.28
-65.91
-E3.7E
-E49.30
-73.54

-17.81
-28.35
-38.99
-28.84
-34.38
-38.61

Agilent
Ref 38 dBm #Atten 38 dB
#Fvg
Log
18
dB/
Offst
28
dB
Pfivg M W‘Wlm.
1 I-IJ- W |qﬂr\.l
[ hLian

Wl 352
Center 774.987 5§ MHz Span 858 kHz
#Res BH 1 kHz VEHW 18 kHz Sweep 2481 5 (1008 pts)
RMS Results Freq Offser  Ref BW oBc Lower gy dBec Upper ypp

Carrier Power  158.8 kHz  188.8 kHz -72.55 -37.81 -72.71 -37.86

34.84 dBm 4 250.8 kHz 1668 kHz -¥8.34 -43,55 -¥Y.36 -42.52

17.CAGR kHz 358.8 kHz  188.8 kHz -88.71 -45.87 -B88.34 -45,58
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# Agilent

Mkrl 778.132 MHz
Ref 34.92 dBm #Atten 30 dB -48.53 dBm
#Fwg
Log
18
dB/
Offst
28
dB
D
-40.1
dBm

PAva

W1 52
53 FC

AA
£(F: il
FTun ][

| iy

I
hreky L b A s, T o Ak
"

L

Abgar b e

£

Center 774.988 MHz Span 38 MHz
#Res BN 38 kHz #/BH 1 MHz #Sweep 2 5 (2008 prs)

# Agilent

Mkrl 775391 9 MHz
Ref 34.92 dBm #Htten 38 dB -50.48 dBm

#Fvg

Log f
18

|

Offst \
i

|

|

28
dB

o] }
-4m.1
dBm (

FAva

V152 [ \
g A

£0f: J Y

fhok Y

Snp ““H“MNJL

Center 774.987 5§ MHz Span 2 MHz
#Res BH 30 kHz #+VBH 1 MHz #Sweep 2 5 C100Q prs)
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# Agilent

D DEKRA

Ref 34.92 dBm

#Atten 30 dB

Mkrl 789.583 MHz
-56.98 dBm

#Fwg
Log

18
dB/

Offst
28
dB

1]
-468.1

dBm
PAva

W1 52

33 FC
AA

£t

FTun

[
AN

ey
P

e Dot st

Al s e e e s i A

Start 774.000 MHz
#Res BH 30 kHz

#VBW 1 MHz

Stop 799.000 MHz
#Sweep 2 5 (2008 prs)

# Agilent

Ref 8 dBm

#Atten G dB

Mkrl 882124 MHz
-65.75 dBm

#Fvg
Log

18
dB/

Offst
28
dB

1]
-65.1

dBm
FAva

Wl 52

53 FC

0

Y fresvrerehiisboretumins

£t
>58k

Swp

Start 793.080 MHz
#Res BH 30 kHz

#BW 1 MHz

Stop 306,080 MHz
#Sweep 2 5 (1000 pts)
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P25 C4FM 8.1 kHz. 799-805 MHz band.
Lowest Channel

Agilent

Ref 38 dBm #Atten 38 dB
#Fwg
Log
18 .
4B/ /
Offst

29 .! wl\l
4B

FAvg | I'M
m szﬂWﬁ e l i

== |

Center 799.812 58 MHz Span 208 kHz
#Res BH 108 Hz #YBH 1 kHz Sweep 3.562 5 (1000 pts)
RHS Results rroq 0ffset  Ref BW dBe Lower ypp dBe UpPer ygp
Carrier Power 9,375 kHz  6.258 kHz -53.18 -18.24 -58.27 -15.42
34.86 dBm / 15.63 kH=z B.250 kHz -B3.BY -28.83 -B4.81 -29.596
17.CAGR kHz 21.88 kHz  6.258 kHz -G6.A9 -31.23 -BB.52 -31.56
3750 kHz 25,688 kHz -B4.87 -29.21 -B4.31 -29.45
62.58 kHz  25.88 kHz -69.27 -34.41 -B8.52 -34.57
8750 kHz 25,68 kHz -¥3.949 -39.14 -74.19 -39.33

Agilent

Ref 38 dBm #Atten 38 dB
#Fvg
Log
18
dB/
Offst
28
dB

|
PH‘I.llg Illw ]WI

1 sz&wwmwmww il " W‘WWWMM

Center 799.812 5 MHz Span 858 kHz
#Res BH 1 kHz VEHW 18 kHz Sweep 2481 5 (1008 pts)
RHS Results rroq 0ffset  Ref BW dBe Lower ypp dBe UpPer ygp

Carrier Power  158.8 kHz  188.8 kHz -73.85 -38.52 -73.85 -37.74

35.32 dBm 4 250.8 kHz 1668 kHz -79.18 -43.86 -¥E8.5Y -43.27

17.CAGR kHz 358.8 kHz  188.8 kHz -81.59 -46.37 -BB.75 -45,43
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# Agilent

Mkrl 882.157 MHz
Ref 34,36 dBm #Atten 38 dB -47.45 dBm
#Fvg
Log
18
dB/
Offst
28
dB

ol
-48.1
dBm

FAva

V1 §2
53 FC

AR
£0F): Il
FTun ] [

I\

Sy st 4 " I TARTTIP BPr 1 e -“‘P‘- Ty s R s e o
L bl

2

Center 799.812 MHz Span 38 MHz
#Res BH 30 kHz #+VBH 1 MHz #Sweep 2 5 (2000 pts)

# Agilent

Mkrl 799.416 9 MHz
Ref 34.86 dBm #Atten 30 dB -58.17 dBm

#Fwg
Log /\
18
|

Offst \
% i
|
|

dB
o] }
—4m.1

dBrm (

PAva

. [ \
5 / \

£t ! A

f>50k Y

Swp M “&.._MNL

Center 799.812 5§ MHz Span 2 MHz
#Res BN 38 kHz #/BH 1 MHz #Sweep 2 5 (1008 prs)
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# Agilent

Mkrl 786.173 MHz
Ref 34,36 dBm #Atten 38 dB -57.39 dBm
#Fvg
Log
18
dB/
Offst
28
dB

ol
-48.1
dBm

FAva

b1 352
33 FC

AA
£0f: [
FTun [

1
1
.Swp ‘ [ \,n

ik Wi . P m P L ™

iy

g

Start 775.080 MHz Stop 301.880 MHz
#Res BH 30 kHz #+VBH 1 MHz #Sweep 2 5 (2000 pts)

Mkrl 774.556 MHz
Ref @ dBm #Atten 6 dB -69.12 dBm

T
mn]
- K

Start 768.000 MHz Stop 776.000 MHz
#Res BN 38 kHz #/BH 1 MHz #Sweep 2 5 (1008 prs)
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DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.ILF. A29 507 456

Highest Channel

D DEKRA

Agilent

Ref 38 dBEm

#Atten 30 dB

#Fwg

Log
18

dB/

Offst

28
dB

FAva

W1 52

Al fip

N

Wilkduig

Center 804,987 58 MHz

#Res BW 1680 Hz

RMS Results Freq offcet

Carrier Power
35.14 dBm S
12.5H6H kHz

9.375 kHz
15.63 kHz
21.88 kH=z
37.50 kHz
E2.50 kHz
87.50 kHz

#YBH 1 kHz

Ref Bl dpe Lower

£.258 kHz -5A.58
£.25@ kHz -EB4.8E
£.258 kHz -B5.88
25.88 kHz -B3.95
25.A8 kHz -B49.49
25.88 kHz -73.90

dBm
-15.43
-29.71
-249.93
-28.81
-34.35
-38.76

Span 208 kHz
Sweep 3.562 5 (1000 pts)

dpe Upper ypy

-55.93
-E3.86
-B6.82
-E4.15
-£49.90
-73.68

-28.79
-28.72
-31.67
-29.61
-34.76
-38.52

Agilent

Ref 38 dBEm

#Atten 30 dB

#Fvg

Log
18

dB/

Offst

28
dB

Wl

FAva

W1 52

il

™

W
s

Center 804,987 5 MHz

#Res BH 1 kHz

RMS Results Freq offcet

Carrier Power
34.96 dBm S
12.5H6H kHz

158.8 kHz
250.8 kH=z
3580 kHz

VBH 18 kHz
Ref Bl dBe Lower ypp

18A.8 kHz -73.49
188.8 kHz -77.97
184.8 kHz -81.87

-38.53
-43.61
-46.11

Span 858 kHz
Sweep 2481 5 (1008 pts)

dpe Upper ypy

-72.63
=777
-749.99

-37.67
-42.52
-45.43
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# Agilent

Mkrl 8588132 MHz
Ref 35.14 dBm #Atten 30 dB -47.48 oBm
#Fwg
Log
18
dB/
Offst
28
dB
D
-39.9
dBm

PAva

W1 52
53 FC

AA
£(F: il
FTun ][

J\

L L N P [————_ T eah . | ™ .
¥ .

L

Center 804,988 MHz Span 38 MHz
#Res BN 38 kHz #/BH 1 MHz #Sweep 2 5 (2008 prs)

# Agilent

Mkrl 885393 9 MHz
Ref 35.14 dBm #Htten 38 dB -50.68 dBm

#Fvg
Log f\
18
|

Offst \
i

|

|

28
dB

o] }
-39.9
dBm (

FAva

V152 { \
g I\

£0f: / Y,

fhok

Swp |

Center 804.987 § MHz Span 2 MHz
#Res BH 30 kHz #+VBH 1 MHz #Sweep 2 5 C100Q prs)
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# Agilent

D DEKRA

Ref 35.14 dBm

#Atten 30 dB

Mkrl 789.221 MHz
-57.55 dBm

#Fwg
Log

18
dB/

Offst
28
dB

1]
-39.9

dBm
PAva

W1 52

33 FC
AA

£t

FTun

Swp

1
_.u.,_‘Q_ul TR . 'l
g

et

Start 775.000 MHz
#Res BH 30 kHz

Stop 806.888 MHz

#JBH 1 MHz #Sweep 2 5 (2008 prs)

# Agilent

Ref 8 dBm #Atten G dB

Mkrl 773799 MHz
-639.92 dBm

#Fvg
Log

18
dB/

Offst
28
dB

1]
-64.9

dBm
FAva

Wl 52

53 FC

AA

o

>58k

Swp

Start 763.080 MHz
#Res BH 30 kHz

Stop 776.088 MHz

#+VBH 1 MHz #Sweep 2 5 (1000 pts)
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Parque Tecnoldgico de Andalucia, D E KRA
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C.ILF. A29 507 456

TI D-LMR 20 kHz. 769-775 MHz band.
Lowest Channel

# Agilent
Ref 28 dBm #Atten 38 dB
#hivg 1l
Log "‘Wv
i o ‘L
B/ / I
fst ( I|
]
B \
W 1|
i il
gl A | 'Mww%@m
| o T [I i
Center 769812 58 MHz Span 208 kHz
#Res BH 108 Hz VEHW 1 kHz Sweep 3.562 5 (1000 pts)
RHS Results rroq 0ffset  Ref BW dBe Lower ypp dBe UpPer ygp
Carrier Power 15,63 kHz  6.258 kHz -55.59 -22.88 -57.29 -24.43
32.81 dBm /4 21.88 kHz  5.2508 kHz -G@.87 -23.86 -BA.E3 -27.82
o€ BAAA kHz 37.58 kHz  25.8@ kHz -B2.71 -29.98 -B2.25 -29.44
£2.58 kHz  25.88 kHz -§9.41 -36.58 -78.81 -37.28
87.58 kHz  25.8@ kHz -73.77 -48.96 -74.49 -411.58

= Agilent

Ref 38 dBm #Atten 38 dB

#Fvg

Log ﬁL(
18

dB/
Offst

28
dB

FAvg K M

H1 5290l
Center 769.812 5 MHz Span 858 kHz
#Res BH 1 kHz VEHW 18 kHz Sweep 2481 5 (1008 pts)
RHS Results rroq 0ffset  Ref BW dBe Lower ypp dBe UpPer ygp

Carrier Power  158.8 kHz  188.8 kHz -73.33 -48.41 -73.38 -48.37

32.92 dBm 4 250.8 kHz 1668 kHz -7¥8.38 -45.45 -7E8.28 -45.36

o€ AAAA kHz 358.8 kHz  188.8 kHz -868.95 -43.83 -BA.EE -47.74
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# Agilent

Ref 32.61 dBm

#Atten 30 dB

Mkrl 772157 MHz
-52.23 dBm

#Fvg
Log

18
dB/

Offst
28
dB

1]
-42.2

dBm
FAva

Wl 52

53 FC
AA

£t

FTun

Swp

.
—

Center 769.812 MHz
#Res BH 30 kHz

Span 38 MHz

#+VBH 1 MHz #Sweep 2 5 (2000 pts)

# Agilent

Ref 32.81 dBm

#Atten 30 dB

Mkrl 769.416 3 MHz
-52.98 dBm

#Fwg
Log

18
dB/

Offst
28
dB

1]
-42.2

dBm
PAva

W1 52

33 FC
AA

£t

58k

Swp

o

Center 769.812 5 MHz
#Res BH 30 kHz

Span 2 MHz

#JBH 1 MHz #Sweep 2 5 (1008 prs)
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C.I.LF. A29 507 456

# Agilent

Mkrl 791.417 MHz
Ref 32.81 dBm #Atten 30 dB -57.84 dBm
#Fwg
Log
18

Start 768.000 MHz Stop 799.000 MHz
#Res BN 38 kHz #/BH 1 MHz #Sweep 2 5 (2008 prs)

Mkrl 882165 MHz
Ref @ dBm #Atten 6 dB -69.42 dBm

T
I
1

Start 799,000 MHz Stop 805.000 MHz
#Res BN 38 kHz #/BH 1 MHz #Sweep 20 5 (1000 pts)
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
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C.ILF. A29 507 456

Highest Channel

Agilent

Ref 28 dBEm

#Atten 30 dB

D DEKRA

#Hwg

Log

i

J
J
!
|

e

Wi

152 !

i

Center 774.987 58 MHz
#Res BW 1680 Hz

RMS Results Freq offcet

Carrier Power 15.62 kH=z
32.75 dBm 4/ 21.88 kHz
25.8A88 kH 37.58 kHz
? B2ED kHz

87.58 kHz

VBH 1 kHz

dpe Upper ypy

-22.61
-27.54
-29.E8
-37.88

Ref Bl dBe Lower ypp

E.2SH kHz -5G.5S -22.79 -55.7E
F.25H kHz -EB.36 -27.51 -E@.48
25,08 kHz -E2.85 -29.29 -§2.35
200 kHz -E9.76 -37.88 -7E.E3
25,08 kHz -74.84 -41.28 -74.12

-41.36

Span 208 kHz

Sweep 3.562 5 (1000 pts)

Agilent

Ref 38 dBEm

#Atten 30 dB

#Fvg

Log
18

dB/

Offst

28
dB

FAva

i

W1 52

Center 774987 5 MHz
#Res BH 1 kHz

RMS Results Freq offcet

Carrier Power  1GR.A kHz
32.86 dBm S 250.8 kH=z
25.8A88 kHz 358.8 kHz

VEH 16 kHz

dpe Upper ypy

Ref Bl dBe Lower ypp

108.8 kHz -72.83 -39,87 -72.41
1068 kHz -78.12 -4E.2E -77.5E
1A6.8 kHz -BA.53 -47.68 -80.38

-39.55
-44,72
-47.52

Span 858 kHz

Sweep 2481 5 (1008 pts)
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C.I.LF. A29 507 456

# Agilent

D DEKRA

Ref 32.75 dBm

#Atten 30 dB

Mkrl 778132 MHz
-51.54 dBm

#Fwg
Log

18
dB/

Offst
28
dB

1]
-42.2

dBm
PAva

W1 52

33 FC
AA

£t

FTun

Swp

=y

s L Pl Pty i e ke

Center 774.988 MHz
#Res BH 30 kHz

#VBW 1 MHz

Span 38 MHz
#Sweep 2 5 (2008 prs)

# Agilent

Ref 32.75 dBm

#Atten 30 dB

Mkrl 775391 9 MHz
-52.47 dBm

#Fvg
Log

18
dB/

Offst
28
dB

1]
-42.2

dBm
FAva

Wl 52

—
—_
—
1
L —
—
L —
R——

53 FC
AA

£t

>58k

Swp

Al

e

Center 774987 5 MHz
#Res BH 30 kHz

#BW 1 MHz

Span 2 MHz
#Sweep 2 5 C100Q prs)
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# Agilent

D DEKRA

Ref 32.75 dBm

#Atten 30 dB

Mkrl 795.648 MHz
-56.68 dBm

#Fwg
Log

18
dB/

Offst
28
dB

1]
-42.2

dBm
PAva

W1 52

33 FC
AA

e | ]

FTun I

%wp y} | ]

S+ 30

Start 774.000 MHz
#Res BH 30 kHz

Stop 799.888 MHz

#JBH 1 MHz #Sweep 2 5 (2008 prs)

# Agilent

Ref 8 dBm

#Atten G dB

Mkrl 799.294 MHz
-68.652 dBm

#Fvg
Log

18
dB/

Offst
28
dB

1]
-67.2

dBm
FAva

Wl 52

53 FC

ARE—%

£t
>58k

Swp

Start 799.080 MHz
#Res BH 30 kHz

Stop 805.088 MHz

#+VBH 1 MHz #Sweep 20 5 (1000 pts)
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C.ILF. A29 507 456

TI D-LMR 20 kHz. 799-805 MHz band.
Lowest Channel

# Agilent
Ref 28 dBm #Atten 38 dB
#Hwg
L 1
og 1\
i ]
B/ H
fst ; l
ol , L
B .
FAvg ' IM |
IT (L U 1 T I
1 osot N il
Center 799.812 58 MHz Span 208 kHz
#Res BH 108 Hz VEHW 1 kHz Sweep 3.562 5 (1000 pts)
RHS Results rroq 0ffset  Ref BW dBe Lower ypp dBe UpPer ygp
Carrier Power 15,63 kHz  6.258 kHz -58.87 -26.81 -58.31 -26.45
32.86 dBm / 21.88 kHz B.258 kHz -B3.497 -31.12 -B4.43 -31.58
o€ BAAA kHz 37.58 kHz  25.8@ kHz -64.82 -31.16 -E3.58 -38.74
E2.50 kHz 25,68 kHz -B9.495 -37.A9 -BY.98 -3r.12
87.58 kHz  25.88 kHz -74.55 -41.78 -73.88 -41.82

# Agilent

Ref 38 dBm #Atten 38 dB
#Fvg
Log
18
dB/
Offst
28
dB

ETUZQMMW’“M M‘Mm "

Center 799.812 5 MHz Span 858 kHz
#Res BH 1 kHz VEHW 18 kHz Sweep 2481 5 (1008 pts)
RHS Results rroq 0ffset  Ref BW dBe Lower ypp dBe UpPer ygp

Carrier Power  158.8 kHz  188.8 kHz -73.45 -48.46 -74.82 -41.83

32.99 dBm 4 250.8 kHz 1668 kHz -7¥8.BY -45.7A -7E.43 -45.44

o€ AAAE kHz 358.8 kHz  188.8 kHz -81.21 -48.22 -88.83 -47.54
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D DEKRA

# Agilent

Ref 32.86 dBm

#Atten 30 dB

Mkrl 882157 MHz
-58.88 dBm

#Fwg
Log

18

L

| Jlk

iy e i e Y e i el Aty

Center 799.012 MHz
#Res BH 30 kHz

Span 38 MHz

#JBH 1 MHz #Sweep 2 5 (2008 prs)

# Agilent

Ref 32.86 dBm

#Atten 30 dB

Mkrl 799.416 9 MHz
-52.74 dBm

#Fwg
Log

18
dB/

Offst
28
dB

1]
-42.1

dBm
PAva

W1 52

33 FC
AA

£t

58k

Swp

Center 799.812 5 MHz
#Res BH 30 kHz

Span 2 MHz

#JBH 1 MHz #Sweep 2 5 (1008 prs)
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C.I.LF. A29 507 456

# Agilent

Mkrl 785218 MHz
Ref 32.86 dBm #Atten 38 dB -57.26 dBm
#Fvg
Log
18
dB/
Offst
28
dB

ol
-42.1
dBm

FAva

b1 352
33 FC
AA
£0f:
FTun

]
I
.Swp . y J..w’}l \‘\J

Start 775.080 MHz Stop 301.880 MHz
#Res BH 30 kHz #+VBH 1 MHz #Sweep 2 5 (2000 pts)

L

Mkrl 774628 MHz
Ref @ dBm #Atten 6 dB -71.19 dBm

Start 769,000 MHz Stop 775.000 MHz
#Res BN 38 kHz #/BH 1 MHz #Sweep 20 5 (1000 pts)
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C.ILF. A29 507 456

Highest Channel

D DEKRA

Agilent

Ref 28 dBEm

#Atten 30 dB

#Hwg

Log

L

FAva

152

L '|I|1

R

Center 804,987 58 MHz
#Res BW 1680 Hz

RMS Results Freq offcet
Carrier Power

32.86 dBm 4
25.0808 kHz

VBH 1 kHz

Ref Bl dBe Lower ypp

15.63 kHz  B.258 kHz -58.56 -25.78 -58.78
21.88 kHz  B.250 kHz -B4.39 -31.53 -EB3.79
37.58 kHz  25.88 kHz -B3.69 -3A.83 -E3.96
E2.50 kHz  25.68 kHz -76.82 -37.16 -70.60
87.58 kHz  25.88 kHz -74.44 -41.59 -73.67

Span 208 kHz
Sweep 3.562 5 (1000 pts)

dpe Upper ypy

Agilent

Ref 38 dBEm

#Atten 30 dB

#Fvg

Log
18

dB/

Offst

28
dB

/

FAva

o gyl T

W1 52

a1

My
i

Center 804,987 5 MHz
#Res BH 1 kHz

RMS Results Freq offcet

Carrier Power

33.87 dBm /
25.0808 kHz

VEH 16 kHz

Ref Bl dBe Lower ypp

158.8 kHz  18A.8 kHz -73.55 -48.43 -73.37
256.8 kHz  186.8 kHz -78.29 -45.22 -78.24
3568 kHz  18A.8 kHz -8A.78 -47.78 -81.14

Span 858 kHz
Sweep 2481 5 (1008 pts)

dpe Upper ypy
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4 Agilent

Ref 32.66 dBm

#Atten 30 dB

Mkrl 885.132 MHz
-51.47 dBm

#Fvg

Sitleem i et e femratl B,

. ll\\k “”F“‘m

Center 804,988 MHz
#Res BH 30 kHz

Span 38 MHz

#+VBH 1 MHz #Sweep 2 5 (2000 pts)

# Agilent

Ref 32.86 dBm

#Atten 30 dB

Mkrl 885391 9 MHz
-52.87 dBm

#Fwg
Log

18

——
—_

T —
I
| —

I

| —
—

Center 804,987 5 MHz
#Res BH 30 kHz

Span 2 MHz

#JBH 1 MHz #Sweep 2 5 (1008 prs)
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# Agilent

D DEKRA

Ref 32.86 dBm

#Atten 30 dB

Mkrl 783.880 MHz
-57.25 dBm

#Fwg
Log

18
dB/

Offst
28
dB

1]
-42.1

dBm
PAva

W1 52

33 FC
AA

£t

FTun

Swp

o

Start 775.000 MHz
#Res BH 30 kHz

Stop 806.888 MHz

#JBH 1 MHz #Sweep 2 5 (2008 prs)

# Agilent

Ref 8 dBm

#Atten G dB

Mkrl 774.808 MHz
-71.77 dBm

#Fvg
Log

18
dB/

Offst
28
dB

1]
-67.1

dBm
FAva

Wl 52

53 FC

AA

H

£t

>58k

Swp

Start 769.080 MHz
#Res BH 30 kHz

Stop 775.088 MHz

#+VBH 1 MHz #Sweep 20 5 (1000 pts)
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TETRA 22 kHz.769-775 MHz band.
Lowest Channel

Agilent
Ref 28 dBm #Atten 38 dB
#Hwg
Log |
i
B/ |
ffst { ]
] !
B {J i
|, |
FAva wﬁm i ¥ I |
T T I y
1 52 |
Center 769812 58 MHz Span 208 kHz
#Res BH 108 Hz VEHW 1 kHz Sweep 3.562 5 (1000 pts)
RHS Results rroq 0ffset  Ref BW dBe Lower ypp dBe UpPer ygp
Carrier Power 15,63 kHz  6.258 kHz -46.31 -13.39 -48.88 -15.95
32.92 dBm 4 21.88 kHz B.258 kHz -B1.38 -28.47 -BBE.¥3 -27.82

o€ AAAA kHz 37.58 kHz  25.8@ kHz -B2.73 -29.81 -B1.B4 -28.72

E2.50 kHz 25,88 kHz -vB.47 -37.56 -BH.83 -36.91

87.58 kHz  25.88 kHz -74.43 -41.51 -74.45 -41,53

Agilent

Ref 38 dBm #Atten 38 dB
#Fvg
Log
18
dB/
Offst
28
dB

|
PAvg i . .!w
ML 52 libati H\WW ! i Wiy

bl
Center 769.812 5 MHz Span 858 kHz
#Res BH 1 kHz VEHW 18 kHz Sweep 2481 5 (1008 pts)
RHS Results rroq 0ffset  Ref BW dBe Lower ypp dBe UpPer ygp
Carrier Power  158.8 kHz  188.8 kHz -73.38 -48.38 -72.99 -39.98
33.08 dBm / 250.8 kHz 1668 kHz -¥8.31 -45.,23 -7y -44.74
o€ AAAA kHz 350.8 kHz  188.8 kHz -81.14 -43.85 -88.83 -47.75
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# Agilent

Ref 32.92 dBm

#Atten 30 dB

Mkrl 772157 MHz
-52.32 dBm

#Fvg
Log

18
dB/

Offst
28
dB

1]
-42.1

dBm
FAva

Wl 52

53 FC
AA

£t

FTun

Swp

— e

Center 769.81 MHz
#Res BH 30 kHz

#BW 1 MHz

Span 38 MHz
#Sweep 2 5 (2000 pts)

# Agilent

Ref 32.92 dBm

#Atten 30 dB

Mkrl 769.416 3 MHz
-52.72 dBm

#Fwg
Log

18
dB/

Offst
28
dB

1]
-42.1

dBm
PAva

W1 52

33 FC
AA

£t

58k

Swp

Center 769.812 5 MHz
#Res BH 30 kHz

#VBW 1 MHz

Span 2 MHz
#Sweep 2 5 (1008 prs)
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# Agilent

Ref 32.92 dBm

#Atten 30 dB

Mkrl 784.857 MHz
-57.24 dBm

#Fvg
Log

18
dB/

Offst
28
dB

1]
-42.1

dBm
FAva

Wl 52

53 FC
AA

g ||
FTun ]

Swp k\d
I

Start 763.080 MHz
#Res BH 30 kHz

#BW 1 MHz

Stop 799.880 MHz
#Sweep 2 5 (2000 pts)

#Atten 6 dB

Mkrl 799.222 MHz
-68.86 dBm

iy

Start 799.080 MHz
#Res BH 30 kHz

#VBW 1 MHz

Stop 805.000 MHz
#Sweep 20 5 (1000 pts)

Report No: (NIE)
53101RRF.002

Page 70 of 132

2017-04-20



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.ILF. A29 507 456

Highest Channel

Agilent

D DEKRA

Ref 28 dBm #Atten 38 dB
#Hwg
Log |W“
i Ll

B/ 1 |

st [ |
Y |

B f

| |
r (WY
! |
PAvg i W ! Y
W‘Nu T | L ||| |

1 32
Center 774987 58 MHz Span 208 kHz
#Res BH 108 Hz VEHW 1 kHz Sweep 3.562 5 (1000 pts)
RHS Results rroq 0ffset  Ref BW dBe Lower ypp dBe UpPer ygp

Carrier Power 15,63 kHz  6.258 kHz -45.18 -11.96 -48.15 -15.81

33.14 dBm 4 21.88 kHz B.258 kHz -B1.87 -28.73 -B1.58 -28.44

oC AAAE kHz 37.58 kHz  25.88 kHz -B2.87 -29.73 -B1.82 -28.58

E2.50 kHz 25,688 kHz -¥B.38 -37.24 -vE.21 -37.66
87.58 kHz  25.8@ kHz -74.79 -41.55 -75.89 -41,85

Agilent

Ref 38 dBEm

#Atten 30 dB

#Fvg

Log

=

18
dB/

Offst

28
dB

Yoy

FAva

W1 52

i

iy

b
Center 774987 5 MHz
#Res BH 1 kHz

RMS Results Freq offcet

Carrier Power  1GR.A kHz
32.97 dBm £ 250.8 kH=z
25.8A88 kHz 358.8 kHz

VEH 16 kHz

bl i
Span 858 kHz

Sweep 2481 5 (1008 pts)

Ref Bl dBe Lower ypp dpe Upper ypy

108.8 kHz -73.35 -48.38 -72.92 -39,95
1068 kHz -78.87 -4E.18 -77.79 -44.82
1068 kHz -38.93 -47.95 -80.38 -47.41
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4 Agilent

Ref 33.14 dBm

#Atten 30 dB

Mkrl 778132 MHz
-52.14 dBm

#Fvg

— e

i an

Center 774.988 MHz
#Res BH 30 kHz

#BW 1 MHz

# Agilent

Span 38 MHz
#Sweep 2 5 (2000 pts)

Ref 33.14 dBm

#Atten 30 dB

Mkrl 775391 9 MHz
-52.88 dBm

#Fwg
Log

18

Center 774.987 5 MHz
#Res BH 30 kHz

#VBW 1 MHz

Span 2 MHz
#Sweep 2 5 (1008 prs)
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4 Agilent

Ref 33.14 dBm

#Atten 30 dB

Mkrl 789.783 MHz
-57.27 dBm

#Fvg

AN

Vv

b

rown

Start 774.080 MHz
#Res BH 30 kHz

Stop 799.088 MHz

#+VBH 1 MHz #Sweep 2 5 (2000 pts)

# Agilent

Ref @ dBm

#Atten 6 dB

Mkrl 7939.408 MHz
-68.68 dBm

#Fwg
Log

18

=

Start 799.080 MHz
#Res BH 30 kHz

Stop 805.888 MHz

#JBH 1 MHz #Sweep 20 5 (1000 pts)
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TETRA 22 kHz.799-805 MHz band.

Lowest Channel

# Agilent

Ref 28 dBEm

#Atten 30 dB

#Hwg

Log

MW

=

FAva Fd\(‘r“"\!bw\w

152 |

Center 799.812 58 MHz
#Res BW 1680 Hz

RMS Results Freq offcet

Carrier Power 15.62 kH=z
32,92 dBm /  21.88 kHz
25.8A88 kH 37.58 kHz
? B2ED kHz

87.58 kHz

Span 208 kHz

VEHW 1 kHz Sweep 3.562 5 (1000 pts)

Ref Bl dBe Lower ypp dpe Upper ypy

E.2SH kHz -45.65 -12.72 -48.34 -15.42
F.25H kHz -E2.32 -20.39 -E2.7E -20.86
25,08 kHz -E2.91 -29.93 -53.04 -38.12
2500 kHz -EO.87 -36.94 -§9.81 -35.88
25,08 kHz -74.49 -41.57 -74.21 -41.28

# Agilent

Ref 38 dBEm

#Atten 30 dB

#Fvg

Log
18

dB/

Offst

28
dB

ol

FAva

b

W1 52

n"IJ ik ow
MLy TR

tualt LA
Center 799.812 5 MHz
#Res BH 1 kHz

RMS Results Freq offcet

Carrier Power  1GR.A kHz
32.82 dBm S 250.8 kH=z
25.8A88 kHz 358.8 kHz

i
Span 858 kHz

VEHW 18 kHz Sweep 2481 5 (1008 pts)

Ref Bl dBe Lower ypp dpe Upper ypy

106.8 kHz -73.26 -48.45 -73.58 -48.77
1068 kHz -78.24 —45.47 -78.4F ~4E.EE
108.8 kHz -81.15 -48.34 -80.41 -47.59
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# Agilent

Ref 32.92 dBm

#Atten 30 dB

Mkrl 882157 MHz
-51.49 dBm

#Fvg
Log

18
dB/

Offst
28
dB

1]
-42.1

dBm
FAva

Wl 52

53 FC
AA

£t

FTun

Swp

—5

Center 799.812 MHz
#Res BH 30 kHz

#BW 1 MHz

Span 38 MHz
#Sweep 2 5 (2000 pts)

# Agilent

Ref 32.92 dBm

#Atten 30 dB

Mkrl 799.416 9 MHz
-52.34 dBm

#Fwg
Log

18
dB/

Offst
28
dB

1]
-42.1

dBm
PAva

W1 52

33 FC
AA

£t

58k

Swp

e

Center 799.812 5 MHz
#Res BH 30 kHz

#VBW 1 MHz

Span 2 MHz
#Sweep 2 5 (1008 prs)
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# Agilent

Ref 32.92 dBm

Mkrl 785.756 MHz
#Htten 38 dB -56.97 dBm

#Fvg
Log

18
dB/

Offst
28
dB

ol
-42.1

dBm
FAva

Wl 52

53 FC
AA

£t

FTun

i
I

Swp

bt

L

\

Start 775.080 MHz
#Res BH 30 kHz

Stop 801.888 MHz

#+VBH 1 MHz #Sweep 2 5 (2000 pts)

Mkrl 774.580 MHz

#Atten 6 dB -71.

54 dBm

H

Start 769.000 MHz
#Res BH 30 kHz

Stop 775.088 MHz

#JBH 1 MHz #Sweep 20 5 (1000 pts)
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Highest Channel

Agilent

D DEKRA

Ref 28 dBm

#Atten 30 dB

#Hwg

Log

FPAva

1 352

f
s

iy

Ilr

e

Center 804,987 50 MHz
#Res BW 108 Hz

RMS Results Froq offcet

Carrier Fowar

32.85 dBm
25,8604 kHz

|

VEHW 1 kHz

Ref EW dBc Lower gep
15.63 kHz  6.258 kHz -d6.46 -13.51 -48.
21.88 kHz  6.758 kHz -Bd.6E -31.78 -EG.
37.50 kHz  25.08 kHz -54.30 -31.35 -Bd.
E2.5H kHz  25.88 kHz -76.A8 -37.84 -E9.
87.58 kHz 2508 kHz -74.51 -41.56 -74.

Span 288 kHz
Sweep 3.562 5 (1000 pts)

dBe UpPer gy

208 -15.34
51 -32.73
E1 -31.66
91 -36.96
52 -41.56

Agilent

Ref 38 dBEm

#Atten 30 dB

#Fvg

Log
18

dB/

Offst

28
dB

FAva

uﬂv

L S2f

ki
Center 804,987 5 MHz
#Res BH 1 kHz

RMS Results Freq offcet

Carrier Power

32.78 dBm /
25.0808 kHz

Ww

iy
' '"WWMWWW

VEH 16 kHz

Ref Bl dBe Lower ypp

158.8 kHz  18A.8 kHz -73.23 -48.53 -7,
256.8 kHz  186.8 kHz -77.95 -45.25 -78.
3568 kHz  18A.8 kHz -8A.53 -47.83 -3s.

Span 858 kHz
Sweep 2481 5 (1008 pts)

dpe Upper ypy

38 -349.68
21 -45.51
34 -47.64
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# Agilent

Ref 32.95 dBm

#Atten 30 dB

Mkrl 885.132 MHz
-51.18 dBm

#Fvg
Log

18
dB/

Offst
28
dB

1]
-42.8

dBm
FAva

Wl 52

53 FC
AA

£t

FTun

Swp

Center 804,988 MHz
#Res BH 30 kHz

Span 38 MHz

#+VBH 1 MHz #Sweep 2 5 (2000 pts)

# Agilent

Ref 32.95 dBm

#Atten 30 dB

Mkrl 885391 9 MHz
-52.47 dBm

#Fwg
Log

18
dB/

Offst
28
dB

1]
-42.9

dBm
PAva

W1 52

—_—
—_—

e —
[
| —

o

|
—

33 FC
AA

£t

58k

Swp

Center 804,987 5 MHz
#Res BH 30 kHz

Span 2 MHz

#JBH 1 MHz #Sweep 2 5 (1008 prs)
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# Agilent

Mkrl 781.947 MHz
Ref 32.95 dBm #Atten 38 dB -56.68 dBm
#Fvg
Log
18
dB/
Offst
28
dB

ol
-42.8
dBm

FAva

V1 §2
53 FC

AR
£0F): Il
FTun ] [

Swp
J i AL RPA

Start 775.080 MHz Stop 306,080 MHz
#Res BH 30 kHz #+VBH 1 MHz #Sweep 2 5 (2000 pts)

b

Mkrl 774.363 MHz
Ref @ dBm #Atten 6 dB -72.01 dBm

I
I
W

Start 769,000 MHz Stop 775.000 MHz
#Res BN 38 kHz #/BH 1 MHz #Sweep 20 5 (1000 pts)
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TETRA, 22 kHz. 809-824 MHz band.
Lowest Channel

D DEKRA

# Agilent

Ref 25 dBEm #Htten 38 dB

#Fvg

J| AL Ilh
Log M 1
18 d me

dB/ |

Offst

28
dB

ig"w*'l
L

Wosz2l |

Center 809.812 58 MHz
#Res BW 300 Hz

RHS Results rroq 0ffset  Ref BW

Carrier Powar  25.88 kHz  18.BA kHz -GA.28
32.86 dBm /  GB.B8 kHz  12.08 kHz -BE.ES
oC GAAA KMz 75-B8 kHz  18.8A kHz -73.46

#UBH 3 kHz
dBe Lower ypp

Span 208 kHz

Sweep 6486 5 (1000 pts)
dpe Upper ypy
-27.42 -EB.78 -27.92
-35.79 -BE.74 -35.348
-48.68 -73.54 -18.58

Middle Channel

4 Agilent

Ref 25 dBEm #Htten 38 dB

#Fvg

18

Log jrﬁhrl A'!'F‘h‘k

dB/ J

Offst

28
dB

W

W1 52

Center 816.568 68 MHz
#Res BW 300 Hz

RHS Results rroq 0ffset  Ref BW

Carrier Powar  25.88 kHz  18.BR kHz -B1.13
32,78 dBm /  GB.B8 kHz  12.08 kHz -6E.38
oC GHAA KMz 75-B8 kHz  18.8A kHz -73.37

#UBH 3 kHz
dBe Lower ypp

Span 208 kHz

Sweep 6486 5 (1000 pts)
dpe Upper ypy
-28.43 -58.67 -26.97
-35.68 -BE.31 -35.61
-48.67 -73.12 -48,42
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Highest Channel

D DEKRA

# Agilent

Ref 25 dBm

#Atten 30 dB

#Fwg

Log

AL A
W

18
dB/

Offst

28
dB

PAva |

MWWW%%WW

Wosef

Center 823.987 50 MHz
#Res BW 300 Hz

RMS Results Froq offcet

Carrier Fowar 2580 kHz
32.75 dBm / SB.86 kH=z
25.8A8A kHz 75.80 kHz

Ref Bl
18.88 kHz -EBB.85
18.88 kHz -EB8.208
18.88 kHz -72.96

dBc Lower gep

Span 288 kHz
Sweep 6486 5 (1000 pts)

-27.32
-35.45

#JBH 3 kHz
dBe UpPer gy
-28.18 -£A.A7
-35.45 -§8.20
-48.21 -73.33

-46.58

TETRA, 22 kHz. 854-869 MHz band.
Lowest Channel

4 Agilent

Ref 25 dBEm

#Atten 30 dB

#Fvg

Log
18

dB/

Offst

28
dB

/

rT

s

FAva

Wl 52 |

T

Center 854,812 58 MHz
#Res BW 300 Hz

RMS Results Freq offcet

Carrier Power 2588 kH=z
32.72 dBm S EE.80 kHz
25.0888 kHz 75.88 kHz

Ref Bl
18.A8 kHz -549.54
18.88 kHz -E68.23
18.688 kHz -72.97

dBe Lower ypp

Span 208 kHz
Sweep 6486 5 (1000 pts)

-26.46

#UBH 3 kHz
dpe Upper ypy
-2E.82 -59.18
-3E.51 -E7.GE
-48.25 -72.98

-34.86
-48.18
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Middle Channel

D DEKRA

# Agilent

Ref 25 dBm

#Atten 30 dB

#Fwg

Log

18
dB/

Offst

28
dB

A

__E-‘r-\___‘

-

Hosg

PAva

et e

W52l |

Center 861.500 66 MHz
#Res BW 300 Hz

RMS Results Froq offcet

Ref Bl

#YBH 3 kHz

dBc Lower gep

Span 288 kHz
Sweep 6486 5 (1000 pts)

dBe UpPer gy

Carrier Power  25.@@ kHz  18.08 kHz -59.45 -26.79 -58.20
32.68 dBm /  GA.BA kHz  18.88 kHz -67.98 -35.31 -B7.57
5C GADE kHz 5B kHz  18.08 kHz -72.68 -36.02 -72.93

-26.52
-34.89
-46.25

Highest Channel

= Agilent

Ref 25 dBEm

#Atten 30 dB

#Fvg

Log
18

AL,
iy

dB/

Offst

28
dB

\

1

il

F‘]W

PH\.I'Q A

" .‘.

Woszl |

Center 868.987 58 MHz
#Res BW 300 Hz

RMS Results Freq offcet

Ref Bl

#YBH 3 kHz

dBe Lower ypp

Span 208 kHz
Sweep 6486 5 (1000 pts)

dpe Upper ypy

Carrier Powar  25.88 kHz  18.BA kHz -58.44 -25.68 -GA.53
32,76 dBm /  GB.B8 kHz  12.08 kHz -67.31 -34.56 -E7.35
oC GAAA KMz 75-88 kHz  18.8A kHz -73.A5 -4A.29 -72.93

-25.77
-34.59
-48.17
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Frequency Stability

SPECIFICATION
FCC §2.1055, §90.213. 809-824/854—-869 MHz bands.

Unless noted elsewhere, transmitters used in thécee governed by this part must have a minimusgudency
stability as specified in the following table.

Frequency range (MHz) Mobile stations
Over 2 watts output | 2 watts or less output
power power
809-824 2.5 ppm 2.5 ppm
854-869 2.5 ppm 2.5 ppm

FCC 82.1055, §90.539. 769-775/799-805 MHz bands.

The frequency stability of mobile, portable, anahtrol transmitters operating in the narrowband sagnmust be
400 parts per billion (0.4 ppm) or better when AisQocked to the base station. When AFC is notéadcto the
base station, the frequency stability must be astld.0 ppm for 6.25 kHz, 1.5 ppm for 12.5 kHz (el
aggregate), and 2.5 ppm for 25 kHz (4 channel agges.

METHOD

The frequency tolerance measurements over tempenztiations were made over the temperature rahg80°C
to +50°C. The EUT was placed inside a climatic dmanand the temperature was raised hourly in 1@ grom
—30°C up to +50°C.

Frequency Stability vs Voltage: Vary primary suppbftage between the extreme voltage values detlare

The EUT is set in continuous transmission withowdoiation (only carrier) and the frequency is meegwvith
the frequency meter of Radiocommunication analirs CMTA84.

Report No: (NIE)
53101RRF.002 Page 83 of 132 2017-04-20



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.ILF. A29 507 456

RESULTS

809-824 MHz band. Middle Channel.

Voltage (Vdc)

Temperature (°C)

Frequency Error

Frequency Error

(Hz) (ppm)
Frequency stability with Temperature

+50 132 0.16167

+40 118 0.14452

+30 60 0.07348

+20 51 0.06246

7.4 +10 41 0.05021
0 116 0.14207

-10 135 0.16534

-20 95 0.11635

-30 71 0.08696

Frequency stability with Supply Voltage

8.4 20 53 0.06491
6.29 20 54 0.06614

854-869 MHz band. Middle Channel.

Voltage (Vdc)

Temperature (°C)

Frequency Error

Frequency Error

(Hz) (ppm)
Frequency stability with Temperature

+50 120 0.13929

+40 98 0.11376

+30 53 0.06152

+20 51 0.05920

7.4 +10 50 0.05804
0 97 0.11259

-10 138 0.16019

-20 108 0.12536

-30 64 0.07429

Frequency stability with Supply Voltage

8.4 20 40 0.04643
6.29 20 46 0.05340

D DEKRA

Report No: (NIE)
53101RRF.002

Page 84 of 132

2017-04-20



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.ILF. A29 507 456

769-775 MHz band. Middle Channel.

Voltage (Vdc)

Temperature (°C)

Frequency Error

Frequency Error

(Hz) (ppm)
Frequency stability with Temperature

+50 120 0.15544

+40 122 0.15803

+30 86 0.11140

+20 73 0.09456

7.4 +10 69 0.08938
0 135 0.17487

-10 121 0.15673

-20 60 0.07772

-30 67 0.08679

Frequency stability with Supply Voltage

8.4 20 66 0.08549
6.29 20 70 0.09067

799-805 MHz band. Middle Channel.

Voltage (Vdc)

Temperature (°C)

Frequency Error

Frequency Error

(Hz) (ppm)
Frequency stability with Temperature

+50 115 0.14339

+40 107 0.13341

+30 49 0.06110

+20 38 0.04738

7.4 +10 40 0.04987
0 132 0.16459

-10 130 0.16209

-20 82 0.10224

-30 70 0.08728

Frequency stability with Supply Voltage
8.4 20 51 0.06359
6.29 20 54 0.06733
Measurement uncertainty <+1x10

Verdict: PASS
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Spurious emissions at antenna terminals

SPECIFICATION
FCC 82.1051, §90.210, §90.221, §90.691. 809—-824M# MHz bands.

Emission Mask B.

On any frequency removed from the assigned frequbynenore than 250 percent of the authorized badithwviAt
least 43 + 10 log (P) dB.

Emission mask requirements for EA-based systems.

For any frequency removed from the EA licenseesgdency block greater than 37.5 kHz, the powermyf a
emission shall be attenuated below the transnpiverer (P) in watts by at least 43 + 10LgB) decibels or 80
decibels, whichever is the lesser attenuation, &/hé the frequency removed from the center ofalier channel
in the block in kilohertz and where f is greatartt87.5 kHz.

Adjacent channel power limits.

On any frequency removed from the assigned frequégcmore than 75 kHz, the attenuation of any eimiss
must be at least 43 + 10 log (Pwatts) dB.

FCC 890.543. 769-775/799-805 MHz bands.

Out-of-band emission limitOn any frequency outside of the frequency range®red by the ACP tables, the
power of any emission must be reduced below thenraagput power (P) by at least 43 + 10log (P) dEsoeed in
a 100 kHz bandwidth for frequencies less than 1 Gl in a 1 MHz bandwidth for frequencies gredtan 1
GHz.

METHOD

The EUT RF output connector was connected to atigpe@nalyser using a 50 ohm attenuator and tredutasn
bandwidth of the spectrum analyser was set to M for frequencies < 1GHz and 1 MHz for frequencies
1GHz. The spectrum was investigated from 10 kHFGHz.

The reading of the spectrum analyser is correctiéid tive attenuation loss of connection between wugrminal
of EUT and input of the spectrum analyzer.
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RESULTS (see plots in hext pages)

P25 C4FM 8.1 kHz bandwidth. 769-775 MHz band.

CHANNEL: LOWEST

Spurious Frequency (GHz Level (dBm) Uncertaint)d
1.5384 -23.77 <+2.03

CHANNEL: HIGHEST

Spurious Frequency (GHz Level (dBm) Uncertaintig)d
1.5505 -25.28 <+2.03

P25 C4FM 8.1 kHz bandwidth. 799-805 MHz band.

CHANNEL: LOWEST

Spurious Frequency (GHz Level (dBm) Uncertaintg)(d
1.5977 -30.44 <+2.03

CHANNEL: HIGHEST

Spurious Frequency (GHz Level (dBm) Uncertaintig)d
1.6098 -30.14 <+2.03

TI D-LMR 20 kHz bandwidth. 769-775 MHz band.

CHANNEL: LOWEST

Spurious Frequency (GHz Level (dBm) Uncertaintg)(d
1.5384 -23.05 <+2.03

CHANNEL: HIGHEST

Spurious Frequency (GHz Level (dBm) Uncertaintig)d
1.5505 -24.74 <+2.03

TI D-LMR 20 kHz bandwidth. 799-805 MHz band.

CHANNEL: LOWEST

Spurious Frequency (GHz

Level (dBm)

Uncertaint)d

1.5977

-29.08

<+2.03

B DEKRA

Report No: (NIE)
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CHANNEL: HIGHEST

Spurious Frequency (GHz Level (dBm) Uncertaintg)d
1.6098 -29.18 <+2.03
TETRA 22 kHz bandwidth. 769-775 MHz band.
CHANNEL: LOWEST
Spurious Frequency (GHz Level (dBm) Uncertaintig)d
1.5384 -23.89 <+2.03
CHANNEL: HIGHEST
Spurious Frequency (GHz Level (dBm) Uncertaintg)d
1.5505 -25.08 <+2.03
TETRA 22 kHz bandwidth. 799-805 MHz band.
CHANNEL: LOWEST
Spurious Frequency (GHz Level (dBm) Uncertaintig)(d
1.5977 -30.33 <+2.03
CHANNEL: HIGHEST
Spurious Frequency (GHz Level (dBm) Uncertaintg)d
1.6098 -29.54 <+2.03

TI D-LMR 20 kHz bandwidth. 809-824 MHz band.

CHANNEL: LOWEST

Spurious Frequency (GHz Level (dBm) Uncertaintg)(d
1.6175 -28.84 <*2.03

CHANNEL: MIDDLE

Spurious Frequency (GHz Level (dBm) Uncertaintg)d
1.6329 -28.49 <+2.03

B DEKRA

Report No: (NIE)
53101RRF.002
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CHANNEL: HIGHEST

Spurious Frequency (GHz

Level (dBm)

Uncertaintg)d

1.6483

-28.03

<+2.03

TI D-LMR 20 kHz bandwidth. 854-869 MHz band.

CHANNEL: LOWEST

Spurious Frequency (GHz Level (dBm) Uncertaintig)d
1.7076 -25.58 <+2.03
CHANNEL: MIDDLE
Spurious Frequency (GHz Level (dBm) Uncertaintg)d
1.723 -25.05 <+2.03
CHANNEL: HIGHEST
Spurious Frequency (GHz Level (dBm) Uncertaintig)(d
1.7384 -24.68 <+203
TETRA 22 kHz bandwidth. 809-824 MHz band.
CHANNEL: LOWEST
Spurious Frequency (GHz Level (dBm) Uncertaintg)d
1.6186 -29.40 <+2.03
CHANNEL: MIDDLE
Spurious Frequency (GHz Level (dBm) Uncertaintig)(d
1.6329 -29.05 <+2.03
CHANNEL: HIGHEST
Spurious Frequency (GHz Level (dBm) Uncertaintg)d
1.6483 -28.22 <+2.03

D DEKRA

Report No: (NIE)
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TETRA 22 kHz bandwidth. 854-869 MHz band.

CHANNEL: LOWEST

Spurious Frequency (GHz Level (dBm) Uncertaintig)(d
1.7076 -26.17 <*2.03

CHANNEL: MIDDLE

Spurious Frequency (GHz Level (dBm) Uncertaintg)d
1.723 -25.26 <+2.03

CHANNEL: HIGHEST

Spurious Frequency (GHz Level (dBm) Uncertaintg)(d
1.7384 -25.35 <+2.03

Verdict: PASS

B DEKRA

Report No: (NIE)
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P25 C4FM 8.1 kHz bandwidth. 769-775 MHz band.
CHANNEL: LOWEST

D DEKRA

# Agilent

Ref 48 dBEm #Atten 20 dB

#Peak

DC Coupled

(PO VT RUTHUURAPIMRT SR VHWI: I VTR TP, | 2 NPOTE SR,

Start 18 kHz
#Res BH 108 kHz #\JBH 308 kHz

Note: The peak above the limit is the carrier fiey.

Stop 1.808 88 GHz
#Sweep 1 5 (8192 pts)

# Agilent

Ref 18 dBEm #Htten 18 dB

#Peak

Start 1.8688 9 GHz
#Res BH 1 MHz #BW 3 MHz

Stop 10.088 & GHz
#Sweep 1 5 (8192 pts)

Report No: (NIE)
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Parque Tecnoldgico de Andalucia,
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C.I.LF. A29 507 456

CHANNEL: HIGHEST

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Paak

DC Coupled

Swp '

Start 18 kHz
#Res BH 108 kHz

#\YBH 388 kHz

Stop 1.006 @8 GHz
#Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

#Atten 10 dB

#Peak

Start 1.800 @ GHz
#Res BH 1 MHz

Stop 10.088 & GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)

Report No: (NIE)
53101RRF.002
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C.I.LF. A29 507 456

P25 C4FM 8.1 kHz bandwidth. 799-805 MHz band.
CHANNEL: LOWEST

D DEKRA

# Agilent

Ref 48 dBEm #Atten 20 dB

#Peak

DC Coupled

o st o o i

Start 18 kHz
#Res BH 108 kHz #\JBH 308 kHz

Note: The peak above the limit is the carrier fiey.

Stop 1.808 88 GHz
#Sweep 1 5 (8192 pts)

# Agilent

Ref 18 dBEm #Htten 18 dB

#Peak

Start 1.8688 9 GHz
#Res BH 1 MHz #BW 3 MHz

Stop 10.088 & GHz
#Sweep 1 5 (8192 pts)

Report No: (NIE)
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C.I.LF. A29 507 456

CHANNEL: HIGHEST

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Paak

DC Coupled

Start 18 kHz
#Res BH 108 kHz

Stop 1.808 89 GHz

#\JBH 308 kHz #Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

#Atten 10 dB

#Peak

Start 1.800 @ GHz
#Res BH 1 MHz

Stop 10.088 & GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)

Report No: (NIE)
53101RRF.002
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TI D-LMR 20 kHz bandwidth. 769-775 MHz band.
CHANNEL: LOWEST

D DEKRA

# Agilent

Ref 48 dBEm #Atten 20 dB

#Peak

DC Coupled

iy b i

Nbeanisinbintiouion

Start 18 kHz
#Res BH 108 kHz #\JBH 308 kHz

Note: The peak above the limit is the carrier fiey.

Stop 1.808 88 GHz

#Sweep 1 5 (8192 pts)

# Agilent

Ref 18 dBEm #Htten 18 dB

#Peak

Start 1.8688 9 GHz

#Res BH 1 MHz #BW 3 MHz

Stop 10.088 & GHz

#Sweep 1 5 (8192 pts)

Report No: (NIE)
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C.I.LF. A29 507 456

CHANNEL: HIGHEST

D DEKRA

# Agilent

Ref 48 dBEm #Atten 20 dB

#Paak

DC Coupled

U L A Es e el e i St e

NN

Start 18 kHz
#Res BH 108 kHz #\JBH 308 kHz

Note: The peak above the limit is the carrier fiey.

#5y

Stop 1.006 @8 GHz
eep 1 5 (8192 prs)

# Agilent

Ref 18 dBEm #Htten 18 dB

#Peak

Start 1.8688 9 GHz

#Res BH 1 MHz #BW 3 MHz #5y

Stop 10,688 8 GHz
eep 1 5 (8192 pts)

Report No: (NIE)
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C.I.LF. A29 507 456

TI D-LMR 20 kHz bandwidth. 799-805 MHz band.
CHANNEL: LOWEST

D DEKRA

# Agilent

Ref 48 dBEm #Atten 20 dB

#Peak

DC Coupled

Swp

Start 18 kHz
#Res BH 108 kHz #\JBH 308 kHz

Note: The peak above the limit is the carrier fiey.

Stop 1.808 88 GHz
#Sweep 1 5 (8192 pts)

# Agilent

Ref 18 dBEm #Htten 18 dB

#Peak

Start 1.8688 9 GHz
#Res BH 1 MHz #BW 3 MHz

Stop 10.088 & GHz
#Sweep 1 5 (8192 pts)
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CHANNEL: HIGHEST

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Paak

DC Coupled

Swp t

Start 18 kHz
#Res BH 108 kHz

#\YBH 388 kHz

Stop 1.006 @8 GHz
#Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

#Atten 10 dB

#Peak

Start 1.800 @ GHz
#Res BH 1 MHz

Stop 10.088 & GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)

Report No: (NIE)
53101RRF.002
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Parque Tecnoldgico de Andalucia,
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C.I.LF. A29 507 456

TETRA 22 kHz bandwidth. 769-775 MHz band.
CHANNEL: LOWEST

D DEKRA

# Agilent

Ref 48 dBEm #Atten 20 dB

#Peak

DC Coupled

e e e e e S b e e 8

e

Start 18 kHz
#Res BH 108 kHz #\JBH 308 kHz

Note: The peak above the limit is the carrier fiey.

Stop 1.808 88 GHz

#Sweep 1 5 (8192 pts)

# Agilent

Ref 18 dBEm #Htten 18 dB

#Peak

Start 1.8688 9 GHz

#Res BH 1 MHz #BW 3 MHz

Stop 10.088 & GHz

#Sweep 1 5 (8192 pts)

Report No: (NIE)
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C.I.LF. A29 507 456

CHANNEL: HIGHEST

D DEKRA

# Agilent

Ref 48 dBEm #Atten 20 dB

#Paak

DC Coupled

i e b o et

NIRRT

Start 18 kHz
#Res BH 108 kHz #\JBH 308 kHz

Note: The peak above the limit is the carrier fiey.

#5y

Stop 1.006 @8 GHz
eep 1 5 (8192 prs)

# Agilent

Ref 18 dBEm #Htten 18 dB

#Peak

Start 1.8688 9 GHz

#Res BH 1 MHz #BW 3 MHz #5y

Stop 10,688 8 GHz
eep 1 5 (8192 pts)

Report No: (NIE)
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TETRA 22 kHz bandwidth. 799-805 MHz band.
CHANNEL: LOWEST

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Peak

DC Coupled

Nl i b i

Start 18 kHz
#Res BH 108 kHz

#\YBH 380 kHz

Stop 1.808 88 GHz
#Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

#Atten 10 dB

#Peak

Start 1.800 @ GHz
#Res BH 1 MHz

Stop 10.088 & GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)

Report No: (NIE)
53101RRF.002
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CHANNEL: HIGHEST

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Paak

DC Coupled

Swp I

Start 18 kHz
#Res BH 108 kHz

Stop 1.808 89 GHz

#\JBH 308 kHz #Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

#Atten 10 dB

#Peak

Start 1.800 @ GHz
#Res BH 1 MHz

Stop 10.088 & GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)

Report No: (NIE)
53101RRF.002
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TI D-LMR 20 kHz bandwidth. 809-824 MHz band.

CHANNEL: LOWEST

D DEKRA

# Agilent

Ref 48 dBEm #Atten 20 dB

#Peak

DC Coupled

Rl it bl st s,

Start 18 kHz

#Res BH 108 kHz #EH 308 kHz
Note: The peak above the limit is the carrier fiey.

Stop 1.808 88 GHz
#Sweep 1 5 (8192 pts)

# Agilent

Ref 18 dBEm #Htten 18 dB

#Peak

Start 1.8688 9 GHz

#Res BH 1 MHz #BW 3 MHz

Stop 10.088 & GHz
#Sweep 1 5 (8192 pts)

Report No: (NIE)
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CHANNEL: MIDDLE

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Paak

DC Coupled

Start 18 kHz
#Res BH 108 kHz

Stop 1.808 89 GHz

#\JBH 308 kHz #Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

#Atten 10 dB

#Peak

Start 1.800 @ GHz
#Res BH 1 MHz

Stop 10.088 & GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)

Report No: (NIE)
53101RRF.002
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CHANNEL: HIGHEST

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Paak

DC Coupled

Start 18 kHz
#Res BH 108 kHz

Stop 1.808 89 GHz

#\JBH 308 kHz #Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

#Atten 10 dB

#Peak

Start 1.800 @ GHz
#Res BH 1 MHz

Stop 10.088 & GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)

Report No: (NIE)
53101RRF.002
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¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
C.I.LF. A29 507 456

TI D-LMR 20 kHz bandwidth. 854-869 MHz band.
CHANNEL: LOWEST

D DEKRA

# Agilent

Ref 48 dBEm #Atten 20 dB

#Peak

DC Coupled

L, TrmenmamreTITRe U SRR TR L

bhosroarty

Start 18 kHz Stop 1.608 68 GHz
#Res BH 100 kHz #\JBH 308 kHz #Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm #Htten 18 dB

#Peak

Start 1.800 @ GHz Stop 10.088 & GHz
#Res BH 1 MHz #+VBH 3 MHz #Sweep 1 5 (8192 pts)

Report No: (NIE)
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C.I.LF. A29 507 456

CHANNEL: MIDDLE

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Paak

DC Coupled

Swp

Start 18 kHz
#Res BH 108 kHz

Stop 1.808 89 GHz

#\JBH 308 kHz #Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

#Atten 10 dB

#Peak

Start 1.800 @ GHz
#Res BH 1 MHz

Stop 10.088 & GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)

Report No: (NIE)
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CHANNEL: HIGHEST

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Paak

DC Coupled

N s i W

Start 18 kHz
#Res BH 108 kHz

Stop 1.808 89 GHz

#\JBH 308 kHz #Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

#Atten 10 dB

#Peak

Start 1.800 @ GHz
#Res BH 1 MHz

Stop 10.088 & GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)

Report No: (NIE)
53101RRF.002
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¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
C.I.LF. A29 507 456

TETRA 22 kHz bandwidth. 809-824 MHz band.
CHANNEL: LOWEST

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Peak

DC Coupled

Swp

Start 18 kHz
#Res BH 108 kHz

#\YBH 380 kHz

Note: The peak above the limit is the carrier fiey.

Stop 1.808 88 GHz
#Sweep 1 5 (8192 pts)

# Agilent

Ref 18 dBEm

#Atten 10 dB

#Peak

Start 1.800 @ GHz
#Res BH 1 MHz

#BW 3 MHz

Stop 10.088 & GHz
#Sweep 1 5 (8192 pts)

Report No: (NIE)
53101RRF.002
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CHANNEL: MIDDLE

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Paak

DC Coupled

Start 18 kHz
#Res BH 108 kHz

Stop 1.808 89 GHz

#\JBH 308 kHz #Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

#Atten 10 dB

#Peak

Start 1.800 @ GHz
#Res BH 1 MHz

Stop 10.088 & GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)

Report No: (NIE)
53101RRF.002
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CHANNEL: HIGHEST

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Paak

DC Coupled

Start 18 kHz
#Res BH 108 kHz

Stop 1.808 89 GHz

#\JBH 308 kHz #Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

#Atten 10 dB

#Peak

Start 1.800 @ GHz
#Res BH 1 MHz

Stop 10.088 & GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)

Report No: (NIE)
53101RRF.002
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TETRA 22 kHz bandwidth. 854-869 MHz band.
CHANNEL: LOWEST

D DEKRA

# Agilent

Ref 48 dBEm #Atten 20 dB

#Peak

DC Coupled

Swp \

VAT

Start 18 kHz Stop 1.608 68 GHz
#Res BH 100 kHz #\JBH 308 kHz #Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm #Htten 18 dB

#Peak

Start 1.800 @ GHz Stop 10.088 & GHz
#Res BH 1 MHz #+VBH 3 MHz #Sweep 1 5 (8192 pts)

Report No: (NIE)
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CHANNEL: MIDDLE

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Paak

DC Coupled

Swp

Start 18 kHz
#Res BH 108 kHz

Stop 1.808 89 GHz

#\JBH 308 kHz #Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

#Atten 10 dB

#Peak

Start 1.800 @ GHz
#Res BH 1 MHz

Stop 10.088 & GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)

Report No: (NIE)
53101RRF.002
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CHANNEL: HIGHEST

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Paak

DC Coupled

Swp |

Start 18 kHz
#Res BH 108 kHz

Stop 1.808 89 GHz

#\JBH 308 kHz #Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

#Atten 10 dB

#Peak

Start 1.800 @ GHz
#Res BH 1 MHz

Stop 10.088 & GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)

Report No: (NIE)
53101RRF.002
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia, D E K RA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.I.LF. A29 507 456

Radiated emissions

SPECIFICATION
FCC 82.1051, §90.210, §90.221, §90.691. 809-824&8&4 MHz bands.

Emission Mask B.

On any frequency removed from the assigned frequbenaenore than 250 percent of the authorized badiifhwiAt
least 43 + 10 log (P) dB.

Emission mask requirements for EA-based systems.

For any frequency removed from the EA licenseeas|dency block greater than 37.5 kHz, the powernyf a
emission shall be attenuated below the transmitberer (P) in watts by at least 43 + 10LgB) decibels or 80
decibels, whichever is the lesser attenuation, &/hés the frequency removed from the center ofdiner channel
in the block in kilohertz and where f is greatartt87.5 kHz.

Adjacent channel power limits.

On any frequency removed from the assigned frequégcmore than 75 kHz, the attenuation of any eimimss
must be at least 43 + 10 log (Pwatts) dB.

FCC 890.543. 769-775/799-805 MHz bands.

Out-of-band emission limitOn any frequency outside of the frequency range®red by the ACP tables, the
power of any emission must be reduced below thexmaatput power (P) by at least 43 + 10log (P) dBsoeed in
a 100 kHz bandwidth for frequencies less than 1 Gifid in a 1 MHz bandwidth for frequencies gre#tan 1
GHz.

For operations in the 758-775 MHz and 788-805 MHads, all emissions including harmonics in the bH5BD-
1610 MHz shall be limited to —70 dBW (-40 dBm)/MHzjuivalent isotropically radiated power (EIRP) for
wideband signals, and —80 dBW (-50 dBm) EIRP farckte emissions of less than 700 Hz bandwidth ther
purpose of equipment authorization, a transmittetl e tested with an antenna that is representafi the type
that will be used with the equipment in normal @pien.

METHOD
The EUT can operate with three different accessaumfiguration and two types of attachable antenna

Accessories configuration:

- Configuration 1: EUT with remote speaker micropb@nd earpiece.
- Configuration 2: EUT with wire kit acoustic tukarhanger.
- Configuration 3: EUT with covert RAC lead, rematantrol unit, covert inductive loop and shouldarress.

Types of attachable antenna:

- Y, wave antenna.
- 5 wave antenna.

The measurement was performed with the EUT insidargechoic chamber with the accessories connethed.
RF output connector of the EUT is terminated withatenuator and a 50 ohm load.

For emissions in the band 1559-1610 MHz the EUT teated with an antenna that is representativhetype
that will be used with the equipment in normal @pien.
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The spectrum was scanned from 30 MHz to at leastL@lth harmonic of the highest frequency generaitun
the equipment.

The EUT was placed on a non-conductive stand at wmneBer distance from the measuring antenna for
measurements below 1 GHz and at 1 m distance fasumements above 1 GHz.

Detected emissions were maximized at each frequeyaptating the EUT and adjusting the measuringam
height and polarization. The maximum meter readiag recorded.

A preliminary scan was performed to determine tlestvcase of accessories configuration and antenna.

Each detected emission at less than 20 dB respettiet limit is substituted by the Substitution noethin
accordance with the ANSI/TIA-603-D: 2010.

The test was performed with the equipment transmifirst in only TETRA, Tl D-LMR or P25 mode (wdrsase)
and repeated with the BT EDR radio transmittingutiemeously in the worst case of modulation (GF&HK-
DQPK or 8-DPSK) to check the impact of the co-lamatof both radio interfaces. The results and phw
show the worst results obtained in both modes.

RESULTS
769-775 MHz band for 8.1 kHz, 20 kHz and 22 kHzdwiadlth.

EUT terminated with 50 ohm loaé preliminary scan determined the P25 C4FM 8.1 kidndwidth mode with
remote speaker microphone and earpiece accessomndéiguration as the worst case. The following ¢éaband
plots show the results for this configuration.

EUT terminated with attachable antenna for emissiorihe band 1559-1610 MHA. preliminary scan determined
the Tl D-LMR 20 kHz bandwidth mode with %2 wave amia and remote speaker microphone and earpiece
accessories configuration as the worst case. Tsving tables and plots show the results for tuafiguration.

1. CHANNEL: LOWEST.

Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-10 GHz
Substitution method data

Frequency | Instrument| RBW Detector | Polarization (1) Generatpr (2) Cable (3) Substitution E.I.LR.P. (dBm)
(GHz) reading (kHz) output (dBm)| loss (dB) antenna gain Gi =
(dBm) (respect to Q-2+ @3
isotropic radiator)
(dB)
2.30695 -15.91 1000 Peak Horizontal -33.94 2.00 390. -25.55

Frequency range 1559 MHz-1610 GHz
All peaks are more than 20 dB below the limit.

2. CHANNEL: HIGHEST.

Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.
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Frequency range 1 GHz-10 GHz
Substitution method data

D DEKRA

Frequency | Instrument| RBW Detector | Polarizationn (1) Generatpr (2) Cable (3) Substitution E.Il.LR.P. (dBm)
(GHz) reading (kHz) output (dBm)| loss (dB) antenna gain Gi =
(dBm) (respect to @-2+@®3
isotropic radiator)
(dB)
2.32495 -18.27 1000 Peak Vertical -36.28 2.0( 10.42 -27.86

Frequency range 1559 MHz-1610 GHz
All peaks are more than 20 dB below the limit.

799-805 MHz band for 8.1 kHz, 20 kHz and 22 kHzdwidlth.

EUT terminated with 50 ohm loaé\ preliminary scan determined the P25 C4FM 8.1 kidndwidth mode with
remote speaker microphone and earpiece accessoméiguration as the worst case. The following eaband
plots show the results for this configuration.

EUT terminated with attachable antenna for emissiorthe band 1559-1610 MHA. preliminary scan determined
the Tl D-LMR 20 kHz bandwidth mode with ¥4 wave amte and remote speaker microphone and earpiece

accessories configuration as the worst case. Tlwving tables and plots show the results for ttaafiguration.

1. CHANNEL: LOWEST.

Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-10 GHz
Substitution method data

Frequency | Instrument| RBW Detector | Polarization (1) Generatpr (2) Cable (3) Substitution E.I.LR.P. (dBm)
(GHz) reading (kHz) output (dBm)| loss (dB) antenna gain Gi =
(dBm) (respect to @-2)+@3)
isotropic radiator)
(dB)
2.39695 -15.25 1000 Peak Vertical -33.19 2.0( 10.54 -24.65
Frequency range 1559 MHz-1610 GHz
Substitution method data
Frequency | Instrument| RBW Detector | Polarization (1) Generator (2) Cable (3) Substitution E.I.LR.P. (dBm)
(GHz) reading (kHz) output (dBm) | loss (dB) antenna gain Gi =
(dBm) (respect to @L-2+@®3
isotropic radiator)
(dB)
1.5979581 -28.47 1000 Peak Vertical -46.70 1.79 58.4 -40.04
1.5979581| -34.66 1000 RMS Vertical -52.89 1.79 8.45 -46.23
Note: The signal detected is not a discrete emissidess than 700 Hz bandwidth.
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2. CHANNEL: HIGHEST.

Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-10 GHz
Substitution method data

D DEKRA

Frequency | Instrument| RBW Detector | Polarization (1) Generatpr (2) Cable (3) Substitution E.I.LR.P. (dBm)
(GHz) reading (kHz) output (dBm)| loss (dB) antenna gain Gi =
(dBm) (respect to @L)-2+ @3
isotropic radiator)
(dB)
2.41495 -15.57 1000 Peak Vertical -33.48 2.0( 10.56 -24.92
Frequency range 1559 MHz-1610 GHz
Substitution method data
Frequency | Instrument| RBW Detector | Polarization (1) Generator (2) Cable (3) Substitution E..LR.P. (dBm)
(GHz) reading (kHz) output (dBm) | loss (dB) antenna gain Gi =
(dBm) (respect to @L-2+@®3
isotropic radiator)
(dB)
1.60998785 -30.70 1000 Peak Vertical -48.92 1.82 50 8. -42.24
1.60998785 -37.01 1000 RMS Vertical -55.23 1.82 08.5 -48.55

Note: The signal detected is not a discrete emissidess than 700 Hz bandwidth.

809-824 MHz band for 22 kHz and 20 kHz bandwidth.

A preliminary scan determined the Tl D-LMR 20 kHanblwidth mode with remote speaker microphone and
earpiece accessories configuration as the word. CHse following tables and plots show the restdtsthis
configuration.

1. CHANNEL: LOWEST.
Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-10 GHz
Substitution method data

Frequency | Instrument| RBW Detector | Polarization (1) Generatpr (2) Cable (3) Substitution E.I.LR.P. (dBm)
(GHz) reading (kHz) output (dBm)| loss (dB) antenna gain Gi =
(dBm) (respect to @-2+@®3
isotropic radiator)
(dB)
2.42725 -14.79 1000 Peak Vertical -32.69 2.00 10.58 -24.11
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D DEKRA

2. CHANNEL: MIDDLE.

Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-10 GHz
Substitution method data

Frequency | Instrument| RBW Detector | Polarizationn (1) Generatpr (2) Cable (3) Substitution E.Il.LR.P. (dBm)
(GHz) reading (kHz) output (dBm)| loss (dB) antenna gain Gi =
(dBm) (respect to @-2+@®3
isotropic radiator)
(dB)
2.44945 -15.17 1000 Peak Vertical -33.05 2.0( 10.62 -24.43
3. CHANNEL: HIGHEST.
Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.
Frequency range 1 GHz-10 GHz
Substitution method data
Frequency | Instrument| RBW Detector | Polarizationn (1) Generatpr (2) Cable (3) Substitution E.Il.LR.P. (dBm)
(GHz) reading (kHz) output (dBm)| loss (dB) antenna gain Gi =
(dBm) (respect to @-2)+@3)
isotropic radiator)
(dB)
2.47225 -14.10 1000 Peak Vertical -31.96 2.0( 10.66 -23.30

854-869 MHz band for 22 kHz and 20 kHz bandwidth.

A preliminary scan determined the Tl D-LMR 20 kHanlolwidth mode with remote speaker microphone and
earpiece accessories configuration as the word. CHse following tables and plots show the restdtsthis
configuration.

1. CHANNEL: LOWEST.
Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-10 GHz
Substitution method data

Frequency | Instrument| RBW Detector | Polarizationn (1) Generatpr (2) Cable (3) Substitution E.I.LR.P. (dBm)
(GHz) reading (kHz) output (dBm)| loss (dB) antenna gain Gi =
(dBm) (respect to @-2)+@3)
isotropic radiator)
(dB)

2.56195 -12.80 1000 Peak Vertical -30.29 2.16 10.72 -21.73
2. CHANNEL: MIDDLE.
Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.
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Frequency range 1 GHz-10 GHz
Substitution method data

D DEKRA

Frequency | Instrument| RBW Detector | Polarizationn (1) Generatpr (2) Cable (3) Substitution E.Il.LR.P. (dBm)

(GHz) reading (kHz) output (dBm)| loss (dB) antenna gain Gi =

(dBm) (respect to @-2+@®3
isotropic radiator)
(dB)

2.58475 -12.11 1000 Peak Vertical -29.52 2.18 10.73 -20.97
3. CHANNEL: HIGHEST.
Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.
Frequency range 1 GHz-10 GHz
Substitution method data

Frequency | Instrument| RBW Detector | Polarizationn (1) Generatpr (2) Cable (3) Substitution E.Il.LR.P. (dBm)

(GHz) reading (kHz) output (dBm)| loss (dB) antenna gain Gi =
(dBm) (respect to @-2)+@3)
isotropic radiator)
(dB)
2.60695 -12.21 1000 Peak Vertical -29.53 2.2( 10.74 -20.99
Measurement uncertainty (dB) <+3.88 for f < 1GHz
<+4.87 for f> 1 GHz up to 18 GHz

Verdict: PASS
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FREQUENCY RANGE 30 MHz-1000 MHz.

769-775 MHz band.
CHANNEL: LOWEST.

@

Ref -5 dBm

RBW 100 kHz
VBW 300 kHz
Att 0 dB SWT 1 s

-10

Offget 2.

dB

D1 13

20

F-30

--80

F-90

F-100

Start 30 MHz

97 MHz/ Stop 1 GHz

Note: The peak above the limit is the carrier fiety.

CHANNEL: HIGHEST.

Ref -5 dBm

RBW 100 kHz
VBW 300 kHz
Att 0 dB SWT 1 s

Offget 2.

F-10
D1 -13

Bm

—-20

-30

~-40

-80

-90

=100

Start 30 MHz

97 MHz/ Stop 1 GHz

Note: The peak above the limit is the carrier fierty.

D DEKRA
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799-805 MHz band.
CHANNEL: LOWEST.

® RBW 100 kHz
VBW 300 kHz

Ref -5 dBm Att 0 dB SWT 1 s

Offget 2.1 dB

F-10

D1 -13 Bm

F-20

=
]

-30

--80

[F-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The peak above the limit is the carrier fierty.

CHANNEL: HIGHEST.

® RBW 100 kHz
VBW 300 kHz

Ref -5 dBm Att 0 dB SWT 1 s

Offget 2. dB

F-10

D1 13 Bm

20

30

--80

-90

[--100

Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The peak above the limit is the carrier fiemay.
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809-824 MHz band.
CHANNEL: LOWEST.

® RBW 100 kHz
VEBW 300 kHz

Ref -5 dBm Attt 0 dB SWT 1 s

Offget 2.1 dB

F-10

D1 -13 {iBm

20
VIEW|
F-30
F-40

F-80

F-90

F-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The peak above the limit is the carrier fiemaey.
CHANNEL: MIDDLE.

® RBW 100 kHz
VBW 300 kHz

Ref -5 dBm Att 0 dB SWT 1 s

Offget 2.1 dB

D1 -13 {¢iBm

-20

=3
]

-30

F-40

-90

F-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The peak above the limit is the carrier fierty.
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CHANNEL: HIGHEST.

® RBW 100 kHz
VBW 300 kHz

Ref -5 dBm Att 0 dB SWT 1 s

Offget 2. dB

-0

F-30

-80

F-90

F-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The peak above the limit is the carrier fiemay.
854-869 MHz band.
CHANNEL: LOWEST.

® RBW 100 kHz
VBW 300 kHz

Ref -5 dBm Att 0 dB SWT 1 s

Offget 2.1 dB

F-10

F-20

ey
L)

F-30

F-90

F-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The peak above the limit is the carrier fity..
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CHANNEL: MIDDLE.

® RBW 100 kHz
VEW 300 kHz

Ref -5 dBm Attt 0 de SWT 1 s

Offget 2.1 dB

F-10

D1 -13 ¢Bm

F-20

ey
L)

F-30

F-40

F-50

-60

F-70

F-80

F-90

F-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The peak above the limit is the carrier fierty.
CHANNEL: HIGHEST.

® RBW 100 kHz
VBW 300 kHz

Ref -5 dBm Att 0 dB SWT 1 s

Offget 2.1 dB

F-10

D1 -13 {iBm

F-20

=
o

F-30

F-80

F-90

F-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The peak above the limit is the carrier fiety.
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FREQUENCY RANGE 1 GHz to 10 GHz.
769-775 MHz band.
CHANNEL: LOWEST.

MultiView Spectrum D
Ref Level 0.00 dBm RBWY 1 MHz
Att 0dB & SWT 1s @ VBW 3 MHz Mode Auto Sweep
TDF
1 Frequency Sweep
-10 dBm
H1 -13.000 dBr
-20 dBm
-30 dBm
-a0 d
-50 d
-60 dBm |
-0 dBm
-90 dBm
1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz

CHANNEL: HIGHEST.

Multiview Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att 0Ode & SWT 15 @ VBW 3 MHz Mode Auto Sweep
TOF

1 Frequency Sweep

-10 dBm

H1 -13.000 dBm

-40 dBm

-90 dBm;

1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz
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799-805 MHz band.
CHANNEL: LOWEST.

MultiView Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att 0dB @ SWT 1z & ¥VBW 3MHz Mode Auto Sweep
TOF

1 Frequency Sweep

-10dem

H1 -12.000 dBm

-20 dBm

-30 dem:

-40 dem

-50 dBm

-60 dem L

-80 dBrm:

-00 dem

1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz

CHANNEL: HIGHEST.

MultiView Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att 0dB & SWT 15 & VBW 3MHz Mode Auto Sweep
TDF

1 Frequency Sweep

-10 dBrm

H1 -13.000 dBm

-20 dBm

=30 dBrm

-40 dBm

-50 dBrm

-60 dBm

-80 dem

-90 dBm

1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz
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809-824 MHz band.
CHANNEL: LOWEST.

MultivView Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att 0dB = SWT 15 & VBW 3 MHz Mode Auto Sweep
TOF

1 Frequency Sweep

-10 dBm

H1 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm

-30 dem

-60 dBm

-B0 dBm

-80 dBm

1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz

CHANNEL: MIDDLE.

MultiView Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att 0dB = SWT 1= @ VBW 3 MHz Mode Auto Sweep
TDF

1 Frequency Sweep

-10 dB

H1 -13.000 dBrm

-20 dBm

-30 dBrn

-40 dBm

-50 dBm

-30 dem

-90 dem

1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz
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CHANNEL: HIGHEST.

MultiView Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att 0dE & SWT 135 @ VBW 3MHz Mode Auto Sweep
TOF

1 Frequency Sweep

-10 dBm

H1 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm;

-50 dBm

-60 dBrm

-80 dBm

-a0 dBm

1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz

854-869 MHz band.
CHANNEL: LOWEST.

MultiView Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
ALt 0de = SWT 15 & VBW 3 IMHz Mode Auto Sweep
TOF

1 Frequency Sweep

-10 dBrm

H1 -12.000 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-B0 dBm

-90 dem

1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz
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CHANNEL: MIDDLE.

MultiView Spectrum [:]

Ref Level 0.00 dBm RBW 1 MHz
Att OdB = SWT 1s & VBW 3 MHz Mode Auto Sweep

TOF

1 Frequency Sweep

-10 dBém

H1 -13.000 dBm

-20 dBm

-30 dém

-40 dBm

-50 dBm

-60 dBm

-80 dBm

-90 dBm

10.0 GHz

1.0 GHz 30000 pts 900.0 MHz/

CHANNEL: HIGHEST.

MultiView Spectrum | D

Ref Level 0.00 dBm RBW 1 MHz
Att 0dB SWT 1= = VBW 3 MHz Mode Auto Sweep

TOF

1 Frequency Sweep

-10 dam

H1 -13.000 dBrm

-20 dém

-30 dBm

-40 dBm:

-50 dam

-60 dém

-80 dBm:

-90 daém

1.0 GHz 30000 pts 900.0 MHz / 10.0 GHz
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FREQUENCY RANGE 1559 MHz to 1610 MHz.
769-775 MHz band.
CHANNEL: LOWEST.

MultiView Spectrum D

Ref Level -20.00 dBm RBW 1 MHz
Att 0OdB = SWT 1= & VBW 3 MHz Mode Auto Sweep
TOF

1 Frequency Sweep

-30 dBm

4E-clbr H1 -40.000 dBriv

-50 dBm

-60 dBm

-80 dBm

-90 dBm

-100 dBm

-110 dBm

1.559 GHz 30000 pts 5.1 MHz/ 1.61 GHz

CHANNEL: HIGHEST.

Multiview Spectrum D

Ref Level -20.00 dBm RBW 1 MHz
Att 0dB & SWT 1s @ VBW 3MHz Maode Auto Sweep
TDF

1 Frequency Sweep

-30 dBm

a
o

H1 -40.000 dBm

-50 dBm

-30 dBm

-90 dBm

-100 dBm:

-110 dBm

1.559 GHz 30000 pts 5.1 MHz/ 1.61 GHz
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799-805 MHz band.
CHANNEL: LOWEST.

MultiView Spectrum D

Ref Level -20.00 dBm RBW 1 MHz
Att Ode = SWT 1= & VBW 3 MHz Mode Auto Sweep
TDF

1 Frequency Sweep

-30 dBm;

[ 4B-eBm——H1 -40.000 dBm

-50 dBm /A\
-60 dBm

-80 dBm

-90 dBm

-100 dBm

-110 dBm;

1.559 GHz 30000 pts 5.1 MHz/ 1.61 GHz

CHANNEL: HIGHEST.

MultiView Spectrum D

Ref Level -20.00 dBm RBW 1 MHz
ALt 0dB @ SWT 15 = VBW 3 MHz Mode Auto Sweep
TDF

1 Frequency Sweep

-30 dBm

GiEREli H1 -40.000 dBnm

-50 dBm /ﬁ
-60 dBrm

-80 dBrm:

90 dBm

-100 dB

-110 dBmr

1.559 GHz 30000 pts 5.1 MHz/ 1.61 GHz
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